?'““'ﬂ-n-uan ﬁﬁﬁ"f

e 1; :
R = Opc 5&% LILLDS







MISCELLANEQUS COVERS(1)

Ref.
Na

WL Ge =) O N L2

Parts
Na
3100012
110045
3100013
0068011

3100010
3100011
0093864

380001

3200010
0095108
3200011
170001
300100
180005
160000
0032604
3200033
3200012

110012
180018
3200013
~ 110013
000015
110016
330000
3200000
009970
340016

000726
3200007
3200006
0020137

005075
3200021

H23—BtR (1) 1

Amt,

Description & £ Req.
TOPCOVBI‘“"" ...... ._l:j])\"_...... ..... o]
Screg(ﬁq_o_'yxm) ......... ERYT « o s o o s o « 15
TopCoverGasket---------J:j:u'(-—-njde_/ voooes o0l
0il Sight Window = + s » » = + » -:»r/rwmm sxa o a]
Head Cover =+ = * » = ¢ » + = s ¢ s Ay RNAIN—+ « « o g |
Head Cover Gasket * » » ¢ = » » ¢ s AYRAN=NyH v » = ¢ ]
Head Cover Seal Plug = + * ¢ = +« - gg*% e s s o o ssm P |
BrandNameP]_ate...-....-%m-.-.-.c..--.l
Bed Rear Cover ° » = » & s s s-a s Ry KB A= » = s 2 o o]
Bed Rear Cover Gasket = *» + « <« = - Ry BEAN=NgFs+ « 1
Side Covar s + v v wn s v i v s MR RIN=r v v B0 s ]
Sorev(M5-0.8X8) « « + = o s o v < ERT 0 o v o0 s o0 oe o]
Conical Spring Vasher« = = = + « AR T Uy = o o oo o+ ]
screg(us_g.gxg).........l}:;};\j........ « 0]
Seraw(M3-0.5X3) » v » o & # s ers o o R e |
Rubber Cushion{Large) s * + » *+ » « BDyavdh(K): » + +» + 2
Rubber Cushion(Small) = » = « ¢« » = JgraydL(h) s+« ++3
Cover Latch Spring = * + = * - o s ANRN=FuFIRK > ¢ 0 v 0 o]
SCPBU(H4*0.7X5) ey, T e -Jh;;(y. s s w & 8 b e s » &)
Screw(M4-0.7XT) = « o s o o s » o RXPHRT > - ¢ o Zd
Side Cover Holder=s » « « = = « » « HABAE AN« o ¢ ¢ o o ]
Screu(MQOT)(B)..o-u.-onﬂ::{’\y--c.---o.-gq
Nut e » = o ¢ o e s Gy o A e e |
Screw(MO?XlS) R | o 5 i e v
Seal Plug* = * * » = ¢ » « o ?:{'-';1?2 ............ 1
Machine Frame Unit + = « * - v o P=hNo R () - i
Screw (Hﬁ-—]_ b 4 20) .......... _L[‘_Z‘ O S T T SR U 6
Machine Frame Supporting Bar < * - Ay KZ T8 - s e . 4
Bdah s o % i a s e s mwn .JL;gfﬁ ..... s e
0il Reservoir Gasket * = = = = - » i o AR I o0 BB R BRI e 1
0il Reservoirs » = « s o » s s » o liplyr e o » o s s » ¢ o s o]
Drain Hole Seal= » = = ¢« » » « « s WHHF RNy R s » ¢ = o]
SCF&W(3/8‘24XB) T T et A e e T . %ﬂ]ﬁj‘:;}(_g- o e e e « 1
Wind Guide Plate - + » « » + + « ~ AR » = - = o0 < - - ]






HISCELLANEOUS COVERS(2)

X Ref. No. 41 to 56

Ref. Parts
Na Na
1 3200017
2 009749
3 009747
4-1 3200018
4-2 3200035
5 006004
6 000010
7 3200019
8 110030
9 3200014
10 130003
11 130004
12 3100016
13 3100017
14 110013
15 3200024
16 3200025
17 007610
18 130006
19 3200022
20 3200023
21 3200209
22 0063152
23 0020472
24 000425
25 0033024
26 0065275
27 0093864
28 3100070
29 3200028
30 3200029
31 3200030
32 3200031
33 110035
34 s
35 o8- ae
36 3200032
37 110041
38 000745
39 3200026
40 3200027

Screw(M4-0,7X8) + » + + - . s ikt a s F e s b s
KﬂOCk Pin """"""""" / \7 {’7 t’y L] ] L ] (] L] L L L] L]
Bed FI‘Ol'lt COV&I‘ """ 8= eFTarsy ‘ﬁ{‘}’ J\ﬁ?j‘z’){-—- CEET R S e

Bed Front Cover Gasket =+ ¢« = -

..... See the following page.

. o/\‘.y FE;I}J)*—){V#.:/- e =

A% (2) e
Anmt,
X Description L) Req.
Cloth Plate(Large) = » * * « » o s« KHhIX—=e ¢ = s« o o o o o]
Screw(M4-0,7X16) = ¢ » « s « » ¢ ¢ [fFRY s e 0 0 e v s 1 2]
Screw(M4-0.7X10) « = = - 3 | S72 R R SR P SR |
Looper Thread Take-up Cover(32,40,48,56) AL HN—=« = « » « o]
] " (84);.;.. " R |
SCFEU(11/64'40X9.7) W 2 '_[_t:\f\‘};' ® & s o s e s o o o]
Conical Spring Washer = -+ - N PAY Sy BT B2 IR B |
Take-up Cover Spring * ¢ + « ¢ ¢ e HAHN—=2{FR + ¢ « ¢+ o o]
Screw(M3-0.5X2.6) + « « « « « o & IERY e o s o o s 0 0 s 0 2 ?
Cloth Plate(Small) = « « « = « »+ = INHIR—= s s o s o o s o e}
Screv(M4-0.7X7.3) = + « = » « - cERY s v e e e o]
SCFEV(MQ"O.?XI‘l)'-""""jhj\i;"""""'l
Rear Cover *» * » + & » « & » & « & BhHN— - o o . S
Rear Cover Gasket * = « « ¢ « « ¢« «HAN—INYyF I+ ¢ ¢+ « ¢ ]
Screw(M4-0.7X8) =+ + ¢+ o+ o o o o 4 R e o v o 0 v 00 0 s 18
Bed Top Cover s * * = = + ¢ s« « s e Ay REHN—=(F)* + « » 1
Bed Top Cover Gasket * + ¢ ¢« « « « Xy KEANR—(HF)NovFv -1
SCFEV(M4'0.7XIO)' e -l[:;"(\’jn s s & s s o s s o s 8
SCFBU(H4'0.7X10) Pl i ol GRS '_]J_‘_*?:;‘ s 6 s 2 s s s s 8 o2
Bed Top Cover(Left) * « « » ¢« o ¢« « XNy REHN—=(F) s ¢+ + « ¢ 1
Bed Top Cover(Left) Gasket + * = * Ry KEANR—(FE) v F -1
Feed Regulating Pushbutton < « » » FouYa KA e o ¢ ¢« & o]
Feed Regulating Pushbutton Spring+ o afB XK« » « « ¢
O-Ring * *» « ¢ ¢ s ¢ o o o o o e a QYUMo o o o 0 o000
Washer ¢ *» ¢ ¢ ¢ ¢ &« o ¢ o« o o & & i'}.:}:‘/? ...... * e .1
Retaining Ring.~ = 2 =0 2 = »"e - AR FN YT s © oo a v
Seal Pluge * » * ¢ » o « coe e e o EERAL L L0 s e e ]
Seal Plugs = * = = + - ......m*%............ﬁ
Needle Bar Guard: = + = ¢.¢ & =5 S —K SRR R |
Bed Rear Cover(Small) - e oAy b&;b}{ (h)s » o ¢ o1
Bed Rear Cover(Small) Gasket s s e Ry RBAN—UN)NN 2 -]
Ball Bearing Housing =+ < « + - AT . * o
O-Ring * * * *» = = ® + o o o « o & OHSHE «coiw s v v %o .
Screw(M4-0,7X10) = « « « « + « « « ERY - S e
Pughbutton Stop=-* ¢ = e = s ¢ « 3 TovaRkB ARy . -
Screw(M4-0,7X5) <« « » « = - =i e
Stitch Plate Support « + - s GHRERAIAR > ¢ ¢ 0 o o o e

- o
Lol e i o= B o T ST . T



47



MISCELLANEOUS COVERS(2) H -k (2) 2
Ref. Parts Amt.
_No Na Description T Req.
41 3100030 Front Cover Hinge® * ¢ ¢ ¢« + = ¢ -1l E A S B |
42 110016 Screw(M4-0,7X15) « = = =« « ¢ s = = HERSAs » ¢ 2 s wies s 2 9]
43-1 3200015 Front Cover(32,40,48,56) =+ = = * -« ﬁgﬁg#ja)\--- R |
43-2 3200034 7] (54)-........ n v s s w ]
44 170020 Screw(M4-0,TXB) + « + =« + ¢ v s ERF e s o 0o o]
45 300100 Conical Spring Washer* + *+ = = « «MNRRT /P o o = ¢ ¢+ =1
46 160001 Screw(MA-0.7X4) « ¢ « = ¢« o o o o (FRY e 0 0 s o ¢ SRR |
47 180017 y Screw(M4-0.7X6) =+ = = = ¢ « = ¢ =« [l S /2URE B R R |
48 3200033 Rubber Cushion(Small) = = « = = « - Dya J:fA(IJ\) SRR
49 32000167 = Front Cover Spring + * + *+ *  « *FiBAF WA= =« o ¢ ¢ ]
50 110012 Screv(M4-0,7X5) + ¢+ « o ¢ ¢ o ¢« o jbRY e o o 00000 o)
51 180018 Screw(M4-0.7XT7) « = ¢ ¢ = ¢ o WAS-3:: ¥, 5 S B A S
52 3100071 Eyelet Cover * * * = = « = = e o s HEAIN— e o s e e e o]
53 3200020 0il Cooling Fan Cover s « + + « «  BiHIZy U =+ + o = o o]
54 0065316 Needle Thread Take-up Guard+ = + - §1 % UH—F+» » « = ¢« - s ]
55 110103 Screw(M5-0,8X8) « o ¢ ¢ o ¢ o o o FRT e 0 00 oo I
56 000426 Gaghor & €4 &« o 5 os 3 0 » w nle i Bl e v s on v s e w8l

¥ Ref. No., 1 to 40 <+++« See the preceding page.






MISCELLANEQUS THREAD EYELETS H1 3
Ref. Parts Amt.
. Description i Req.
1 0093863 Thread Tension Spring Cap+ = * * * $BERAZRFY (L) - -4
2 0090814 Needle Thread Tension Spring <« « * S$tAMFNRAR = ¢ ¢ » o ¢ ¢ =2
3 3100086 Top Cover Thread Tension Spring: * fiUJRFMF/ AR« = « ¢ ¢+ -1
4 0090847 Looper Thread Tension Spring * + + JU—JVRBAFNAR < ¢ « ¢« o1
5 0090071 Thread Tension Spring Retainer * » AFFA X F¥ v F(F) - * - 4
6 000177 Bolt & ® = éup & Bt g & £l s 6 s Dk s vs e owae
7 Beat Tension Disc * ¢ = * = « * e o o HTWFM « =+ » + =+ 8
8 009835 TensionPost'°"-°"-°'7"ﬁﬁ?ﬁ""'""'4
8 0090812 Tension Post Ferrule « ¢« * « = « « AFMFRRBL « ¢« ¢« =+ 4
10 3100075 Tension Disc Separator + * « « +  AEB AR« » = ¢ =+ = ¢ ¢ o1
11 0090856 Tension Disc EByelet = * ¢ = ¢« = + = S FMpE « = = == 4
12 0090807 Thread Lead-in Guide + « + « « « « RFFEHE: - =+ =+ * 4
13 3100074 Tension Post Support + = = ¢ * « -« HWMFE s e )
14 110013 Screw(MA-0,7X8) =« « o+ ¢ ¢ o ¢ o s FRY e 0 0 000 e |
15 2100065 Looper Thread Eyelet + * *« < » -« ')U-—)\-f*ﬁ' R |
17 3100080 Top Cover Thread Take-up Eyelet * ° ﬁ’ﬁU *‘ﬁ') /T IR R R R |
18 3200042 Looper Thread Eyelet + » « ¢ = « = Ju—JVagH + = = » ¢ ¢+ ¢ o]
19 110009 Screw(MA-0.7X8) =+ « + ¢ = ¢ ¢ ¢« o (fRY e ¢ ¢ 0 s 0 s s 0+ o §
20 0093556 Looper Thread Eyelet(Long) s JU—INHE () » ¢+ o o 00 0]
21 0020119 Thread Eyelet Pipe(Short) » + « « « AL F(H) = » « » » » = 2
22 o s o8 Thread Eyelet Pipe Stay+ * = + * « RS SHT e ¢« ¢ = ¢« 3
23 o - hia- 8 Washer = » @ * ¢ v o ¢ 2 o « » "'7_}‘/"\’“'""" e 2
24 P B P B e T i TR L Ty e e e S e G Ve T R T fo | s B B s e E e W e 8w
25 0063104 Thread Guide Plate + * « « = = = -iﬁxmiﬁ e ke 9 ]
26 0021735 Thread Eyelet Pipe(Long) « « + + « SR /\A 7’(&) goas ik w e
27 T e Wagsher ¢ = = = = » ¢ s & o o & o @ '7';)“/"9'"“"""1
28 000651 GuidePin-"°°""'°°'jf4F't"1/'""--"1
29 3100382 SP Device, Complete Set s ¢+ <« « » - SPAEEE (M) = « » » = o ¢ ¢ 21
30 3100381 SP Container * = = ¢ o, ¢ st v @ SPAEYAN e v b e s e o o]
31 310039 0il Wick = ¢ = = » & & = « = & o ol e e e s e . R |
32 0093517 SP Felt Stay + + + + + + = = » = FomrgEe. -]
13 00935726 Hedt oo s inon oot a e s ....oSPjI)VI\- R G
34 0093521 Needle Thread Eyelet = = = ¢+ ¢« = » BibaH = ® s e v e a s o v ]
35 005431 Serew(1/8=44X3) » v » ¢« od siuce e o R T A P
6 000538 Yaahon @ 8, v e wie W g s Pl e a0
37 0080068 Needle Thread Gu1de -------- i 5~ 4 RN BRI 1
39 3100072 Needle Thread Eyelet =+ = « = = =« T R B 1
40 130003 Screv(M4=0.7X4.5) =+ + ¢ =« » » PRy wor sie e h € v s 1
41 3100087 Needle Thread Retainer Support « * /ZNJHFH = = = = = = ¢« ¢ 1
42 0036175 Thread Retainer Disc Support * * < /NFF4H:+ « « » « = R |
43 0032425 Needle Thread Retainer Dice* * = = /NFFM > = = = = =« = = « » 1
44 0032426 Needle Thread Retainer Spring-* * * /J\ﬁ?}\:{. ---- o4 w wd
45 001083 Screv(1/8-44X2.,2) + « « ¢« = « + - HERST e o 0 s 0 0 s 0 0w 1
46 3200045 Top Cover Thread Guide <« =+ = ¢ < MUK o0 - RS |
47 0063074 Supplementary Thread Guide -« "+ - /NHFHHRHE - « = =+« * ° 1
48 001818 Tension Post = * ¢ = * s = = & « & ;ﬁﬁ%ﬁ. g el fwie e reien kb
43 0037108 Supplementary Tension Disc + = = */NIAFIL+ ¢ « = + = « « = ¢ 1
50 0035813 Supplementary Tension Spring + * iU RTMFNAR o » =+ ¢+ =]

51 000360 Nut = © * * * © o s o = o & & o o+ = F ke s e s s e e e 1






HISCELLANEOUS BUSHINGS & EYE GUARD

TovaRU7AH—-FBERK 4

Ref.

Ha

O oo = O AN B GO B

Parts
Ha
3200058
310009
3200060

3200059

0030291
3100100
0063055
3200063
3200064
3100108

0093201
3100098
3200050
0093094
3200062
3200052
0077300
3200056
3200057
3200053

3200065
2100034
0093303
3200061
3200051
3200055
0093864
0065275
0095218
3200066

Amt.

Description & £ Rﬁ;
Needle Bar Bushing(Upper) ¢ * BT a(B)e e e o 0]
Qiluick.............‘fm;g;............l
Needle Bar Bushing(lower) « « + « « §HB T o/ a ()¢ ¢ » o « o
Presser Bar Bushing<« ¢« » « « ¢ « «fiTH T o g+ ¢ ¢ « + o o]
051 Saal - v » as vir s v KA —Je > a e sw e n )
Spreader Driving Bar Bushing « « iU RN — BT v q « « o |
0il Seal » ¢ « s o ¢ ¢ ¢ o o o o s A AJU—JUs o s s o 0 0 o]

Spreader Driving Shaft Bushing(Left) #!) A —21 817 v v a (&)1
Spreader Driving Shaft Bushing(Right)ffi!) hIV—87 » a2 ()1
Foot Lifter Lever Bushing+ < « » - HZHBS T v a « ¢ o o o]

Needle Thread Take-up Bushing(Front) #tp#& U8 o a (@) - - 1
Needle Thread Take-up Bushing(Rear)&t % UMi7 v a () - » 1
Lover Shaft Bushing(Left) - + « » « FfiT o /a s « =« « =« + ]
0il Seal + » = + ¢ ¢ o o o o o o cFALJUs—)s » ¢ o o ¢ s o]
Looper Rocker Shaft Bushing(Left) « Jb—NGI#&#W T v v a (&)« + 1

Looper Rocker Shaft Bushing(Right) }D-){ﬁ‘j&m’jj/;,_(g) e}
0il Seal + ¢+ + - e e 7“-,1"”//._)1} s s sk vy o}
Needle Guard Drlvmg Shaft « = « « IR T o/a e« ¢ 2 ¢ o 22
Seal Plugs v v 5 o5 s+ s o & a3 o 66 v 4ok o]
Feed Bar Driving Shaft Bushing(Left) kU7 v ¥ a(FE)» « » ¢ 1
Feed Bar Driving Shaft Bushlng(nght)%'}ﬂjf)V:.(E) |
Sealplug"""' !.oﬁ&nolla.lla.lll
OJ_ISealo.---.'..---..ﬁ',{}l};j-—-}b.-..-.-cl
Looper Driving Shaft Bushing(Front))V— ST o/ a (§i)« » ¢ - 1
Looper Driving Shaft Bushing(Rear) W— N7 v a () » - - 1
Differential Lever Shaft Bushing * EBILNX—B T via « ¢« « s 1
Seal Plugs o o 5 + 6+ s o« o5 o, oo s o0 0 o s 0}
Seal Plugs » % 2o x o0 s v o ol 5 v v o s 0v e an ]
Seal Plug: = * » ¢ s+ = = « & & . .ggtg ..... R |
Seal Pluge = = = = » e v e BB . i s s b s el






X Ref. No., 41 to 58 +=<:- See the folloving Page.

HAIN SHAFT DRIVING MECHANISHM TRl 5
Ref. Parts Amt.
Mo Ne Description & % Req.
1 3200070 Pulley = = » ¢ » = o » v o v o5 o ISR e e e v
9 160005 Seren(MBrIXA) v v v iy ey A v E vt s eB
9 160007 Screw(M6-1X6) + « ¢ + + ¢ + + o« RS e s s o v s 000wl
4 000037 Roll Pin = » = » s +« « s 2 e s s s g—JUE S s 2 s 06 e s e 1
5 3200071 0il Cooling Fan» « ¢« = + « cBH T 7 e v 080w o]
6 0093089 Ball Bearing(Right) = = = « = « « . M= JuXF LT (E)» « + -1
7 3100128 Main Shaft Sprocket(Lower) <« * = + RJURF—=Y(F) =+ + « « « o ]
8 0093090 Ball Bearing(Middle) + « « « + « « R=JURFZ YT () « « » ]
g 3200072 0il Pump Driving Worm=+ = ¢ » + « « Dok —Ly» o s o s o o 2 s o]
10 3100129 hdaplagr=4 + 5 = v s sea nte v & & ALY ek sy ]
11 3200078 Ball Bearing(Left) = « + = « « « s R=IARF YU (E) e - -1
12 3200073 Lower Shaft(Right) + » « - « + - . TG v T 1
13 3200074 ~ Lover Shaft Joint* - ;//- s e e -ﬁ$ ------------ 1
14 3700076 “Looper Thread Take-up s FHREFHA: « » 0 ¢ v o o]
15 - 0080477~  Screw(7/32-372X3. ﬁ} ------- I R 2
16 0093041 Ball Bearing *« = = ¢ » » ¢ ¢ + » s R—JURF YT . - £ 5 ]
17 3200080 \ Needle Guard Cannecting Rod, //Set gtxbov ?‘(ﬁ} s o |
“1§ — 37200688% ‘%féeél’ Guard Connecting Red ' « - §I¥ O K - s+ » e o]
— 15— 0005 ; .5-0. Exf»?j" ...... Lt:?"‘j' “ s e s s s s s s 2
20 3200081 Needle Guard Eccentric = « = + + -« EHI IR o e o0 o]
e e \,&?{ﬁﬁ—g 8){&} S s & lt:;"‘g s s 2 s = & = s+ = o 7
22 0025418/\Cannectlngﬂod?ln°°"""E1';JFE.‘/""'°"*I
233200084 “WNeedle Guard Brwmg Shaft Arm- - @PTAEBE - - - - - - - 01
i ﬁﬁﬁﬁf}ﬁ/‘? Screw(M5-0.8Xx 14) - r i - R e e 0 s o ===
25— 160066 /-"f\Screw(HS*{} 5%3F - = =3 = = -
26 3200077 Counterweight » + = « - =05 NI VATIAL R o 0o o]
27 110036 Screw(M3-0,.5X6.5) = « + « ¢+ + - 'ih:i“l;' =" "= =
28 3200075 Lover Crankshaft <« = « = - - TFRIOS D -+ s =5 o+ 0 o]
78 310034 Dildiick » = « »- 3« s » 5+ s » PHRUSCIE T EE + o < 23
30 160017 Screw(M4-0.7x4) (vith sealant) <« « BRI (U —IVAKE) « + + « + 2
31 0020159 Ball Bearing + « » * = = ¢ ¢ = + « A=A PY T+ o o o < 1
32 0068202 Retaining Ring » ==t = oo 1[\77"’)/7’ =
33 3200085 Spacer * b ¢ * s s s v s s s s s . XA . —
34 0084552 Collar *+ = + « e % s s FT— 2+ s o = s = 2 s e 2 s}
35 001892 Screv(1/8-44% 2, 9) """" ERT e vr o v 000 0 0 o
36 3200083 / Needle Guard Driving Shaft - - » <L 8+ - « « » + « - « ¢
37=1-—06083655~ ~ XNeedle Guard (Rear) (32, 40,48, as 54) gt (th)- - - - » - . - -]
TIEEhaee T //fégxtra) e on (MES) - o - o1
38 110003 Screw(M3.5-0.6X6) - + « « « - » . B e v s > '1
38 3200093 Supporting Plate Stay{lLower) - - ﬂA*iﬁﬁﬁiﬁiI(T) =
40 110035 Screw(M4-0.7X10) » = » = « = « . . flees 28 s s Z






NAIN SHAFT DRIVING MECHANISH Tl 5

Ref. Parts Anmt
B N Description T 4 Req.
41 3200092 Supporting Plate Stay(Upper) -* * J'J!.\—f*iﬁﬂ'}lﬁiﬁil(_h) RIS |
42 110009 Screw(M4-0.7%8) + ¢ ¢ ¢« = « - | > 7 SRR AR R R ‘
43 3200091 Supporting Plate « » = ¢ = = © = ﬁA%‘EEﬂf‘ﬂﬁ' |
44 130002 Screw(M3-0.5X6) = = ¢ = ¢ o o o o R e s o o 2 s 00 2 o0
45 000463 Laced Wire « =+ * = =+ -« S R T— }b(-ﬁ%#—f‘j’l}fji) e .o
46 0093515 Thread Take-up Eyelet s + « = + ¢ « HLmE . : =
47 000014 Yashor: 3 & &« 55 nw 8o 3 2.5 Pleptirs « 3w a s ats e s
48 001227 Screv(1/8-44X3.8) - + = = ¢ ¢ * o SRS A
49 3200042 Looper Thread Eyelet =« + + » = = =« JU—INHRH e 2 0 o s e e e e
50 001818 Tension Post * * = + + ¢« ¢ « ¢ o o AIMPHE o ¢ o o 0 0 00
5l 0037108 Supplementary Tension Disc + * * * /NBFMLe » = ¢ ¢ o = = ¢ =2
52 0035813 Supplementary Tension Spring + « * NRFIIHR « o ¢ o v 0 v 0 0]
53 000360 Adjusting Nut e = <"« + ¢ + o« « «HfffiF o b e+ o o 0 o . o]
54 0063197  Cast-off Plate Bracket + « » » « * ARAF+ + « + » ¢ * = - -1
55 001223 /"("\ Screv(9/64-40X7.5) = « = = « - e o bR e s s s e e e 0]
56 32000847 )\ Cast-off Plate < ++ + + = ¢ =+ « HREH . o ¢ ¢ o 000000
57 000532 Uasher = > « 5 » b e e opi/d s s o oo v ool
58 004106 Screw(9/64-40 X 6. 5) s o sl REFe o s 0 e 0 s s a]

¥ Ref. No, 1 to 40 =++++ See the preceding page.






UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISH LHEU

Ref. Parts Amt,
_No Description i Req.
= 3200102 \Handwheel ----------- PARSE &, 8 0 VR e o1
2160005 - Qerew(M6-1X8) - - + « = = o ¢« » - JERIE s s o = sds 5 e o 2
3 160007 Screw(M6-1X6) =+ =« » o o o s o s (fRT e 0 0 2 s 0 000 10
4 =0 Handwheel Mark + =« ¢ = * » » = -« cNVERRAf—=2—=D « » + -1
5 0083080 Ball Bearing = * ¢ = * * * * ¢ « o W=JURFYU T e + ¢ v o =]
6§ 3100129 Handvheel Adapter = * = = « = < = = FHTH o i 0 o0 5w ]
7 0095214 Timing Belt = « ¢ » = = ¢ « s =« s c RAIVTARJB - s o]
8 3100281 Upper Shaft Sprocket(Upper): « + « NIV bk FH{E)* » 5 s 1
9 3100282 Upper Shaft(Right) +« » « « + = = * +t#CR) - - coe oo
10 3100283 Upper Shaft Joint+ + = » = » « « « FRiEF» » = » ¢ = ¢ ¢+ -1
11 3100127 Counterveight(Small) =« « » + + + * AFGUATZA R(UN) - =+ 1
17 110009 Screw(M4-0.7XB) <« « = = = s-a 8 RERET G At Sy S w v 4 e 3
13 3200100 Upper Crankshaft =« « = = « - - e o PRSP o 0 00 o s o]
14 0060057 Retaining Ring + ¢ = » = = = = * « (EASg- « » o v v 000 v 0]
15 0093154 Ball Bearing * =« = * * ° « s w00 R IU"\?U./J miw s d
16 160004 - Screw(M6-1X4.8) « + + + - ik o SIS w e b iR 0]
17 00@925 S Rubber Seat ® = = * « + » e T :{Ag. P vose s e e e ow]
Besss < ... Serew(5/16=24%15.88) « + + - - - - 1o &) R R 2
19 0995170 Connecting Rod + « = = « « ¢ RS 5 UR=E R R R |
20 005071 Serev(11/64-32X14) » » + » ¢ ¢ o s jFRKY e 2 o 0 0 0 oo 0 e o]
21 001174 Screw(9/64-40X10.3) = « ¢« » * - - B 5 s aa eyt e B
27 0095168 SLOP-SPriNngs = o = = ¢ « & o o = Lt!{:f" N G e |
23 = = w Screw(1/8-44X7.9) =+ = « = = =+ « » Ry . . - T e s D
24 3100285 Driving Lever s = * = = ¢ ¢ « = =+ = g ﬁﬁ ------ |
25 120013 Screw(M6-1%15) + « = = - - R | = S 2R IR O R 1
26 120015 Screv(M5-0.8X10) « = = « « =+ » o R s v v o w. v = v o 5]
27 000555 Washer =« * s+ « - s s+ e s s 8 s s aTJy e s s & s = e s - 1
98 3100286 Spacer * v s 4 s s e e s s oas At s a8 e 1
29 3100287 Driving Shaft s = = = = « = = = » - Cige - UR - RO R R 1
30 3100078 Brachat « v & « # 2 s w e s s PGB Tt s e v 1
31 000600 Spring Washer« « ¢ = ¢ = « « « = = AT D% s+ = o - 1
32 005650 Screw(M5-0,8X14) + « = ¢ =+ ¢ o = o Sy = = S S B 1
33 0063096 / Needle Thread Take-up- * = - - * * et e » ¢ - - * - - 1
34 3200043 /1 -~ Top Cover Thread Take-up- """" U » o o0 00 .. 1
35 110004~  Screv(M3.5-0.6x8) - e oo o o bR e 0 00500 o]
36 3200226 Pin Thread Winding« « « = = = « - Hug—€—%€. - - - .- 1
37 160017 Screvw(M4-0.7%4) {(vith sealant) - - ng»’ﬁ./(./ — JUEIE) - - 7

18 310035 Bil e > v + v v v o0 =] .- -

------



25

\ | |
£ \ ’-/ \- m
\ﬁv KN
\ \
\ o
RN @ ,
) \v
¢
Q
~

o]

)
_

|

g.

19




NEEDLE BAR MECHANISM

Ref.
_No

11
12
13-1
13-2
13-3
13-4
14
15
16
17
18
18
20

21
22
23

25
26
27
28
29
30

31
32
33
34
35

Parts
__Na
3200041
004358
000548

3200110 7
3200111

110035
3208100
3209101
3209102
3209103
3208104

001892
0095914

3200117

001230
0083170
0083171
0083172
0093174

008142

3200115 .~
3200101+

120015
0083214
3200114

3200112 <

0083212
330000
000308

3200113

3200118

0093186

3200116
009750

3200120

3200121

3200122
0093864
0093674
0033663

006218

- Screw(9/64-40%4.8)

~ Connecting Rod, Complete Set

Description
Needle Bar Thread Eyelet
Screw{9/64-40X5.6)
Vasher « ¢ ¢+ » ¢ »
Needle Bar =+ ¢ - -
Needle Bar Bracket
Screw{M4-0,7x10) -

° » - o a L . - .
® - 3 L] .

Needle (UY128 GAS)
Screw(1/8-44x2.8) - -
Top Cover Thread Eyelet

L] L] L3 L] * L] L] L] ° L] @ . - -

- L) » L] ® L] - L] » L . L) .

Needle Clamp{32) - .
" (40) - .
" (48) - . .
" (56) - . .
/4 (64) . . °

Needle Clamp Eyelet °
Screw(3/32-56 % 3.8) -
Stitch Plate(32M) -
" (40M) -
" (48M) -
" (64M) -

L]
-
L]
L]
L]
L]
L]

* L] @ * ®

@ ® . ] L]

- o L L] L] Ll L]
] - * ® L] @

* o L]

Counterveight, Complete Set ¢
Counterveight s = ¢« ¢« = « «
Screv(M5-0.8X10) » « ¢ ¢« - .
Connecting Rod Ring+s * = = -

o ] - o o

Connecting Rod = « » ¢ « + «

# e o

® - o . e L] - o L]

L] L L3 L L] L L] L * ®

._Lt;T\J -----

YU RE - -
- #tik AR -

lt*’,da.--

ﬁﬁﬁ....

o 1 s & a

s & ) e & & @

o o M e s 8- @

lt:"\yo « ®

. 2‘7.11'7.'(:.4’ f-(ﬂﬁ)

L] L] - »

c RS UAYTA b
l_lt*:‘/‘l L] e ] L] L]
- #t@oo Ky .
- oo K(E) - -
-ﬁﬁny}:l ey oot ]

Roller Bearing * « ¢ + ¢ « ¢+ ¢ ¢« + Z—RJUARFY Y
Seal Plugs + * » * » » coee o oEEEEL L L. .
OilWick""""""{ﬁi;m""‘
Connecting Rod Pin = ¢ + = « « +» @Oy K'Y -
Needle Bar Guide, C. Set <+ = « - - ¢t RA(ME) - -
SlideBlock'-----"-'-'ﬂﬁﬁﬁﬁ°"
Needle Bar Guide =+ = « « = « « « « $HBRBAN + - s
Screw(M4-0.7X20) = « ¢ ¢ o ¢ o o ¢ LRI e o o «
HR Device, Complete Set s = « » » « HREEE (M) - -
HRCup * * = » » s s s s o o oo s HRAw TS+ s » »
HRCupLid""""""HR?J‘,‘)fﬁ"'
Seal Plug® = * # + « ¢ » = s & + & . 0.
HR Felts » * * = « o s o« o o s « s HRZ )b o o »
HR Felt Guard: ¢ » + ¢« « = « ¢« « + P2 JURH—FK -
Screw(M4-0,7X14) = = ¢ = « s « o s FRIT ¢ ¢ ¢ ¢

i -

» & & & &

L] - - L L]

L L] L ® Ll L] . o L]

. . e L] -
A

o L] - - - . L] - * .

o o * - o o ® - @ ] » o »

“ - » L) - [}

® L] - ® @ L] - o - -

- L] L] *

o L] - -

- o - ® @ L] L] - - L

- L] L] L4

» ] o - - L

- - - o L3 - -

o L] L] - -

b
g~

Reg

o

o . . L - L] L] L] 9 ¥

[ - L ] L L] L]
i 7 A S B e el e e e e e e

L el o T e e P Qo VA s SO oy vy

Sl L i T N s 0w .- ® o/ L] - " & .« ®» ® @ s ®
el e . S e A e A )

- -

[ e S R



<y
o

21
,@\‘\\}%\\

S

T@,.@%%%%% ,

(]




Ref,
No

S D GO ~I O TN WO D

Parts

Na
0093500
0030620
000445 |
3200132
3200131 //
110031
0093483
004441
0093485
0093480

0093611
0063079
001459
0095580
0095581
0085582
0095584
001186
0095641
005133
0095642
0063083
000680

0063084
0083481

0039604
0093479

003433

3100292 "/‘

120001
0077179
0093509
0093507

0093508
004591
0093496
00983489
004358
(080801
005542
0093545
0090824

PRESSER FOOT MECHANISM il 2 8
Amt,
Description I Req.
Presser Spring Regulator « + ¢ » < ZTAIRY = » ¢ = ¢ = ¢ o]
Cotter Pin = # « » ¢ ¢ o o o o o o HYJE2 o o s o o o o o o1
Lock Nut ¢ ¢ ¢ <« = AR I ERE IR bR El-:)D‘j'-yI\' . s U |
Presser Bar Spring(Outer) * + « » « TR (AK) = =« ¢« » ¢ ]
Presser.Bar Connecting Bracket Unitifl Tifg () - - « - - - 1
Screw(M4—0.7x12) 2\ ha k5 e Te Lt L Y .Lt*?) ......... N |
Presser Bar Guide+ * + + « « - - AR ¢+ ¢ 00000 0]
Scnal (I1/BAE0XTRI v 'n 4\ Vo S UB R TR S el oAb 18 L A2
Presser Bar Spring(Inner) « + « « - ot VRS SE ) ICEE RN I |
R L LR VAR AL AL U ARV - ey - R IPRRADLPRVE RPN 1
Qi) Protector Ring b Janimie w g inis wey Y. SRR |
Stop Collar»> * ¢ # o« o o s o o o & 1#/707’7_' s e R 2N |
Screw(9/64-40X3) » + + ¢ o o o o B A R R L A PR A
Presser Foot, Complete Set(32) - T (M)« « « « « « = ¢ « 1
" " (40)- . e /] IR T A T N RN |
" " (48) <« = n A R T .1
" " (64) = « 1 e e e e s . N |
Screvw(9/64-40X7,8) « + + « + « . e bR e s e e e e Y
Presser Foot Spring« ¢ = ¢ = » ¢« ¢ /NIINR ¢ ¢+ o 0 0 0 0 o]
Screw(1/8-44X4.5) « ¢« o « « o o ERT e o 0 v 0 v w0 w0
Retainifg Ring s et aaasnae s VT 21§ I R S S
Lifter Link Lever+ « = = « ¢ = « « RUPU O PIN—0 « ¢+ & . ]
Fastener Pin * * ¢« ¢ » ¢ « » » « & EAEY s o0 0 0 ¢ 0 v |
Lifter Springe = = « » » -« o oo cHATIBHNEK ¢ 0 o o000 ]
T T R R N R F e s e SRR )
Screw(11/64-40X5,5) + « « = « « N |50 7 20 R T S 2
Lifter Shaft =» « ¢ » « ¢« ¢ o « « & WA » - ¢« o0 o0 1
Screv(11/64-40X4) =+ « ¢ o ¢ « o o LRI« ¢ 0 s« 00 000 oD
Internediatesbever- = = ¢ ¢« » < - o WP PLt— o o o o o]
SC[‘BU(H&‘O.TX]_Q) e e DR e _[h*“/; ------ e O |
Retaining Ring * = *+ ¢ » ¢ « ¢ » « A o o s e e e e e 2
Connecting Pin = = ¢ ¢ « « 2o s o« & ﬂﬁ tny ---------- 2
Connecting Plate + = ¢ ¢ « « » « & BAEHEL . = « ¢ 0 v ¢ 0 0 o 1
Lifter Lever(Small) « » « « « v = #ﬁj:ﬁ%{ftz;(—-(d\) ----- 1
Screw(15/64-28X3,5) =« » = « ¢ - . IEREs S va s e v v 1
Lifter Lever = « = » ¢ ¢ ¢ s « « & I LIA— « o v 0. 1
Lifter Lever Stop+ * =+ « » « « « » MBS LU A—A Ry - o1
Screv(9/64-40X5,6) « ¢ + « o o+ . R SES e e e 2
Tension Release Lever s = » « =+ » FERBABE e+ o0 o0 e e 0o i
Screw(11/64-40%14.5) « « » + « « . IS . 1
Tension Release Shaft+ ¢ « « » « - SERARE . - - o - - e 0 s 1
Sving-proof Spring ........ Bﬁﬁ)‘:* .......... 1
Eifter Ligke = =%k o = a v s BHUST v o0 0 0 0 0 1

0083487
006038

Screw(3/16-32X2,2) » « « » « « + « e s s v wE 9






SPREADER MECHANISM

Ref.
Mo

D00 =IO U B L0y

=

12
13
14
15
16
17
18
19
20

21
22
23
P2

2o

26
21

Parts
Na
3100302
3100300
160003
0077322
3100301

0084566

110008
300006
3100308
000528

100003
0032646
009604
3100303
120013
3100304
3100305
160007
0063051
0063053

0063056
0063057
009526

3100307
3209300°

110031
3100306

Description

Connecting Rod, Complete Set - -

Eccentrice ¢ *« « & + « =

Screw(M5-0.8%5)
Roller Bearing -
Connecting Rod *
Retaining Ring -
Screw(M4-0.7%8)

Washer <« = = ¢ -«

.
-
L
L]
°

Adjusting Lever Pin
washer { ] ° L] L] L ] L]

Nut (M6-1.0) « » + -

Coldar /s A~ u e

Screw(11/64-40X%5,

5) -

Adjusting Lever « + -
Screw(M6-1X15) « - -

Driving Shaft -
Rocking Arm*® + -
Screv (M6-1 X6)

e & 2 = L]

L L]

Rocking Pin+ ¢« » -

Spreader Bar

Bushing Ring =+ *

Co l lar . L] L] L Ll L] . L]

Screw(9/64-40%4.4) -

Spreader Holders +« ¢« = « -
"Spreader ¢ °+ ¢ °

e - L] L3 L]

- . Y - a

i) v — N

(=]

v—ROy E#) - -
W=INERR S s
v bR v v s v s
2= BIWRTY S s
e s Ju—INOy R e s o o o 0 0 e 1

.-Lt?.“i. e s e e
olhz\\:/o T
o'j;yy-‘,c o e e

< s RV A-E
e e ljy:\/? » 8.

..-j-.y'\....-

L I-I-t*\‘/" o L] -

. 1.
o BRI e s e e

SCP&U(H4'0.7X12) e o s 8 e @
Rocking Arm, Complete Set * *

e HT— o e

c WL N— . .
L] i*“/‘ L] L3 L ] L]
TS

- L] L [ ] . L] - -

=Ry
] }D—}{ﬁ & 18] ® e

s Tovayud.
L] ﬁa'— L] L]
L] th“\‘). L] ) o L] L ]
o« M) IV —INE .
MU RI—s8. .

L] . L

MEROBA N R e

< =234 U B ()

.

® - . s e

. - L] - L]

e L] - - - - L] LJ - L] - -
— et I\ et et bt i [N bt b

— NS e B

L] L] L] - .



10

L B




LOOPER DRIVING MECHANISH JU— 2\ 10

Ref. Parts Amt.
Mo Na_ S Description 5 Req.
1 3200150 . Looper Rocker Connecting Rod, C.Set)U—A\FitkO v K (ﬁ) see]
2 ""3200152'(_ < Looper Rocker Connecting Rod ° - < Ju—fitko o K . e}
3 1200017 Screw(MA=0.7X14) » « = = « = ¢ ¢ « bR - ¢« o 0 0 0 s 0 00
4 3200151 Looper Rocker Eccentric+ * = = ° ')I/—)\'Efj&l#t‘j s e 0]
5 160003 Screw(M5-0.8X5) =+ = « = = o o . . = SR 2
6 3200153 Connecting Rod Pin = » ¢ « = ¢ « « Ju—2{gioy K> » « » + ]
7 3200156 Spacer = ¢+ soroeoroeoseoe oo s AP e s e e ]
8 300000 Hacher =+ ©@ v e chsus s B ubpe e e e e a e}
9 100002 Ngbe + » oo e v n o e s e Fohes e s e ns =
10 3200154 _Looper Rocker Lever« + + « « « + « JU— NGIRREH « « « =+ ¢« -1
it 005650 - Serew(M5-0.8X% 14) - . R e o a v s e 3
1 3280155 Looper Rocker Adgustmg Gu1de Plate)l/-—)\ﬂu&ﬁﬁ'ﬁﬂ'f l“ﬁ e oo o]
13 110007 Screw(M2.5-0.45X6) = = » ¢ » o+ o (FRIF e 0 00 00000 e 2]
14 170021 Adjusting Screw(M2.5- 0 45%10.5) WG RY =+ = o o 2 0 e s o]
15 2100267 follar ¢ o s 3 F o s« v s e s d BT s s s v T e 9wl
16 160001 Screv(M4-0,7X4) =« o = ¢ o o« ¢ + PRI 2 ¢ 2 s ¢ e o0 05 0]
17 0083314 Looper Rocker Shaft s ¢« = = ¢ o o o J—NEiHEHR e - o - - o o o]
18 3200157 Looper Rocker Arm=® * = » = = = ¢ « Ju— VRUR+ » = ¢« - = ¢« « ]
19 0093318 Looper Slide Block * = » = « ¢ + <« Ju—2GithEG: - ¢ = » « + -]
2 000837 SealPlug'""'*‘“""%ﬁ"“""""l
21 0033074 Looper Slide Block Pin = = « « « « Ju—gi#BEy « ¢« ¢+ = ¢ -1
22 160008 - Screw(M5-0.8X5) « « = ¢ ¢+ ¢« c FRT s o ¢ 0 0 000 0o o]
23 3200161 — Looper Connecting Rods ¢« + = + » ')U—){BJI“ —= = ==
24 0032784 Link Pin(Short) = « = ¢ ¢ ¢ « o ¢  Ju—=NYv @)+ « « -1
25 004410 Screv(11/64-40X5,5) +« « = » « « - floz 372 BEEE RS S |
28 0032785/ Looper Driving Lever Link+ * » = « Ju=2XJ 2 J ¢ = ¢ s+« ¢ o]
i 001457 Screw(11/64-40X3.3) +« ¢+ » = = e s ffRY e s e 000000
28 0032786 Link Pin(Long) =« = *= ¢ = = = o+ « Ju=2YJEV(E) + + + 1
29 3200162 Looper Driving Lever = = = = = » « JU—JS@ilg = « « = « ¢« = = ¢ 1
10 160007 Screw(MB-1X6) o » + + o o o v s o bR v o ¢ o 0 o 0 0 s 0 0
21 3200163 Oollap = ¢ » ~ « » = e e = s 1
32 0093300 Looper Driving Shaft = « = + « + - F I A - e .+ 1
33 3200164 Looper Holder » = « = = « « = « o « 7 AT T L |
34 000559 = Washer =+ * ¢ ¢ = » s & &« s & o ¢ & T/ e s o s s s o % =
35 0005174 ~  looper * * * - + - i i afe)ts e 5 e bos v s e ]
% 110057~ Screw(M4=0.7XT) + + + « s v+ T ST )
37 0095723~  Needle Guard(Front): « = = « - - - ptbr (@) - - - - oo}

38 001228 ScreetB/I=B6K 1) r + + + 5 5 o R s v = « v 0 1



11

L

v A
30 x@: N




FEED DRIVING CONTROL MECHANISH Ehe))

Ref. Parts

N Na

1 3200181 .
=% =3200133{}”'
3 1200087
4. 3200184

5 3200185 —
6 3200186

7 3200187

8 110033

g 2100161

10 160003

11 3200205

12 2100252

13 0068202

14 2100253

15 3200206

16 3200189

17 3200180

18 3200191

19 140018

20 300000

21 3200194

22 3200183

23 140017

24 2100248

25 3200192

26 3200215

21 2100267

28 160001 /
29 000690
30 3200216
31 0020538

32 3200207

33 0085132

34 110009

35 004143

36 3200208

37 130004

38 000505

39 000210

40 005511

41 0020350

42 000669

43 000600

44 005049

Streg(ﬂs—nlx:lz) * 2 & 8 8 8 8 & @ 'J.tj"?:;' s & e

Description & £
Feed Bar Driving Shaft =« = « = » < kUi « « = = »
Main Feed Bar Lever * « » = + « « « @3%X1) L{—-

Differential Rocker, Complete Set * Rzt ') B (#8)
Differential Rocker s « = = = = - cHDEURBE . - -
Differential Regulating Slider *+ * A5 A& ¢«
Differential Regulating Slider Cap A5 4 ¥ & -
Screv(M3-0.5X6) =+ ¢ ¢ o o o o o o FRI s+ .
Collar---.oo- ------- j}%—---
Screv(M5-0.8X5) « = =+ ¢« ¢ ¢ v bRT e o -

Differential Lever(Inner), C. Set « Z&hL X— () (#)
Slider Link> <« » # & &5 s & & s » AIFAF Y -

Retaining Ring = ¢« * = * = = = = - ARy FTY T o

Slider Link Pin® o= = » = 49
Differential Lever(Inner) -
Feed Bar, Complete Set - *
Main Feed Bar+ » = » » - =
Differential Feed Bar+ + -
Screw(M5-0.8X6) =« « ¢ o o
Yasher * » © ¢ = & o » o »

c < EBHLUA-(F) -
- - HIERE Y B ()
~EE .&iﬁu{a.

-

RIEYE -
Ilt$:‘/l ®
* Tusy e

c ASAHYUIEY

L] L] L] Ll
- o . L]

Connection Bushing =+ * = = = *
Differential Feed Bar Connection -+ B[ZEU UMY - « »
ScreH(H5-0.3X5) E 6 e s s .ﬂ:jgg)'. T
Main Feed Bar Connection * = « = #yzkUyVYy> 2« « -
Connection Bushing = = ¢ = = ¢ »

Retaining Ring « * = ¢ = =« = » « Ao Y J . -

‘W%UU397991

XYY DT oa .

® L] o @ o - @ » [ -

Collap ' » & = +.5 ane SR s a C E T e u - EAE
SCPBU(H4"0.7X4) e A a e a .Jb*:‘/-. s=v & alae
Roll Pin = ¢ = = ¢ = = &« & s e s s O—JUE s ¢ s o .
Differential Lever Spring® ¢« * « * ZBjL =KX« «
O-Ring = » « *» » » * F i . QI s S
Differential Lever Shaft + « « » « ZBHL\—#f- - - -
Differential Lever(Left) + « + - - EBLA—(E) . - -
Sepau(MA=0.TXR): o= 2+ » o+ v b agbKTFes o s 4 5 s o
Screw(11/64-40%X3.2) = « = - - RN 1Y, 5 S0
Differential Feed Graduation -+ + - XXV HERHg - - « - -
Screg(ﬂq—o_’]x:‘_zl) --------- ih*\:;o =% % % 5 &
Spacer + ¢t + v e s s e s s i s XA v s oy
Adjusting Nut « = o + » o o o o = = HMEF o ke o oo o
Adjusting Screw(1/4-40%11,11/64-40x4) JWMEEAY - - -
Differential Lever Stop+* * = = * - =3 DA @ SUPAR
Washer = * ¢ » = o = & s & ¢ & = Ny RS R
Spring Washer» « = = « « + « oo Rf*)_yﬁ'j-y:‘/-’f .

Screg(HS—O.B)(B) ...... s 'Jj::i'\“/ ........

» L] . L] - L] ® L] L3 (]

11

-
=]
ct

=

E

o (] L] L3 ® -« o ® n L]

oD b P b et et o (0D e et

L T » & @ @ « ® @« ®
I e e e R S i

® ® [ - - L] ® L] » ®

O - T i e e el el

ot ) L] . L] ® L] - L] . L]
P el S I e e

- L] o -
[ a2 -l S o)



12




FEED DRIVING MECHANISM =1 B 12

Ref. Parts Amt.
N _No Description -] Req.
1 3200199 Feed Bar Guide(Left) = + « ¢ » » «EKUBHAK(E) s = =+ + 1
2 110035 Screw(MA-0.7X10) = « = + = = = o « LRI e e 0 s o v 0 s v o]
3 3200200 Feed Bar Guide(Right) « = + - - s cRUBHAKER) =« 0+ 01
4 160007 Screw(M6-1X6) = « = « « T ot 57U B S R « ¢ 3
5 0033141 ~ Feed Adjusting Pin =+ « ¢ ¢+ = = « » IREIED. ¢ o5 v 0 v i
6 0093388°  Feed Bar Block(Rear) =« + - + - « < ABJ(E) - « = ¢ = = ¢ ¢« 1]
T 3200201 Feed Bar Guide(Rear) =+ + « « » - - EUBHA R, = =+« -1
§ 0060076  Retaining Ring = = = » « « = ¢ « « ApyFYU T+ o =« o o]
8 0080075 //‘ Feed Bar Block(Front) = + = « » = - #E(Hy) = = = = = » = « = =]
10 0060090 Roller Bearing = ¢ = * = « ¢ ¢« ¢ s Z—RJURFZ YT+ ¢ ¢ o o]
11 3200198 Eccentric Pin Holder <« ¢ » « ¢ ° EYIxEVEVERMAE: ¢ 01
i 160003 Screw(M5-0,8X5) =« ¢ + o ¢ ¢ + o ¢« LRI e o 0 ¢ 2 0 00 2 e o]
13 0020401 Feed Dog Eccentric Pin « « = « =« - RUT XU« « = ¢ ¢ ¢ ]
14 3200214 Driving Connecting Rod Mechanism, C. Set XU Oy FEEHGH) - - 1
15 3200182 Feed Bar Driving Shaft Lever + « XUSHlg - ¢ « = ¢« ¢ =« = -]
18 120006 Screu(MB-1X12) « » = + ¢ ¢ s ¢ o s (bR e o s o s s 0 s o v o]
17 2100173 Connecting Rod Pin « ¢« = ¢ « = « « YOy RKE e+ ¢ ¢ ¢+ o o]
18 3200195 Driving Connecting Rod, C. Set * ~xXUDO oy K{(f) s « = « « » « 1
18 2100277 Feed Dog Eccentric = *» = ¢ = ¢ ¢« R T XL+ o ¢ ¢ o o 5 o]
0 2100278 Roller Bearing * = ¢ * = ¢ = ¢ « Z—RJURFY T v s =« o]
21 3200196 ~~  Feed Dog Driving Connecting Rod* DO w R+ ¢ s ¢ o o o o o
22 160016 Screw(M4-0,7X4.5) = ¢ ¢ ¢ o « ¢ ¢ PRI+ e ¢« o s 0 o 00 o ]
23 2100276 Feed Dog Regulating Eccentric: « - XU BBz - = = « ¢ ¢ ]
4 180002 Screw(M3-0,5X4) + ¢ o ¢+ s s ¢ ¢ o FRT e e e ¢ 2 s 0000 ]
25 2100289 Feed Dog Regulating Plate Spring * XURBM L — k(x> ¢« -1
26 0023473 Feed Dog Regulating Plate: = ¢« = - EXUFMB S L —Fk -+ « ¢« + « ]
27 3200197 _Feed Dog Regulating Gear + = = = * BUBEX T » « o+ o+ o1
2 180003 ~ Screw(HS5-0.8XB) « + ¢+ e o+ e e bR e e et s e ns 0w
28-1 3209001~ Differential Feed Dog({32,40,48,56) A& + = = ¢ ¢ ¢ o o ¢« o o]
29_2 32090@3( 7 ) (64) A n s e e s s s s 8 s e ]
30-1-3209000 - Main Feed Dog(32,40,48,56) =« » « - #ak!) » » » « - » ss o0 o]
30-2 3200007 - (Bls e m e v a e 0 e B e ou s a0 oo e
31 110004 Screw(M3.5-0.6X8) = = ¢ = « o« ¢ o A -2
32 3200203 Feed Bar Shield Holder(Front) = *« « XUV —IWET(H) > - - - 1
33 110009 Screw(M4-0.7X8) =« ¢ = s ¢ ¢ o ¢ o (bR e o o o s 0 0 000 o]
3 130003 Screw(M4-0,7X7.3) =+ « = ¢ ¢ ¢ » '.I.l:*"j """ s e @
35 3200211 Feed Bar Shield® * ¢ = = ¢ » ¢ ¢« «RUBI/—Jye o ¢ o » ¢ ¢ + ]
36 3200204 Feed Bar Shield Holder(Rear) +* « * xkUEBY—FTT(#): - » -1



13




LUBRICATING MECHANISHM BhidE 13
Ref. Parts Amt,
o N Description i Req.
1 0065453 0il Receiver = = = = = = ¢ « = = « WML « ¢« ¢« 2o o o s o]
2 110012 SCPGU(H4‘0.7X5) e s o 8 8 8 » '.Lh:‘?‘y' ey e At e ‘-5
T e = - = - - =
4 320006 Top Nozzle Cap * = * + = » ¢+ s ¢« « KL W2 XuF T+ o - o 1
5 3200230 0il Adjusting Screw+ + * « « « « - IGHEMATR = =« « » » ¢ 1
6 000636 Sen) Plifg= » » » soeos s o vv vaBillie vv v iig 50 a5 0 0 )
7 300000 Washer = * o © = « s s s s & s & & Jyi/dp s s o s 2 s s o o o]
8 000600 Spring Washer« ¢« » = ¢ ¢ o ¢« o o « XFY TGy e 0 ¢ o o]
g 100002 NUE: &5 o 655 =5 « 5 5 « ¢ oo Fogheaee s el
10 0063251 Di] Tube Stay« = » ¢+ = ¢ ¢ » R i s = |
11 110003 GereuMI B0 D)  » a5 s s EL s sy vh e
12 000240 0il Wick * * » » o ¢ ¢ s ¢ o o o oI o o o o o o 0 o s s o2
13 0024302 0il Wick Stay+ ¢ = « o = = s o < HEET T+ o o » » a5 & = &5«
14 3100060 0il Filter Cap * * *» * ¢ o« s s« ¢ s XA JTL B XY T » + ]
15 110031 Scrov(Md-0.7X1I2) » » s v + » v kR T s mnn s yais s =2 o)
16 3100061 O-Ring » > » =< v auo ¢ s e QU T w"e s v 35 o vsn]
17 3100345 0il Filter = » ¢ ».s s » & « » + XA WIL4IP 4 o a0
18 3100329 0il Filter Connector =+ * =+ * + « « XA T4 JUAREF - - » - « ]
19 0063234 Folt € #ood s s ss s n s o s s Dl s os s ala e s v]
20 0063235 0il Tube(3X5X500mm) « « « « « « «FAJUNLF e ¢ 0 e 0 v v o]
21 0065452 Draining Pipes « ¢ = s « o v « » +HEaRS F s o ¢'s 4 4 0 s ]
22 3200227 0il Pipe Unit s « ¢ « « ¢ ¢ o o o « JOdNXA (M) > = ¢ ¢ ¢+ « 1
23 0031831 OiX Tube Clamp = = ¢ = =+ s < « . JPPWH s s w s s 0.0 s o ¢ §
24 3200234 0il Tube(Long), Complete Set RIS it PAT @A C-31¢ (IR |
25 3100335 0il Tube(4X6X 290nm) - S 07,0 G IR AR |
26 0030930 Non-Return Valve, Complete Set o ofilkHGE) ¢ oo - IR |
27 3100336 0il Tube(4X6X70mm) = « =+ = « « « AALJUNL TS = ¢ ¢ o 0 v v o]
28 0037668 0il Tube Joint, Two Vay« < « « « - HOEHREF - + « ¢ ¢ ¢+ ¢+ ]
29 3200233 0il Tube(4X6X175mm) « « =« = « - - P 07AT G I IR AR |
30 0037669 0il Tube Joint, One Way+ « « = « « FOBREFE - « -+ « o ¢« - 3
31 004124 Fitting Stud(Short) «+ « = = = « « - BRERIVERGE) e« ¢ -0 <4
32 000567 G 7 hne S b AN s A e IO e i v B
33 3200235 0il Tube(Short), Complete Set : + = /N4 F () (M) » « « - « 1
34 3200232 ,  0il Tube(4X6X45mm) = + « + + » AL T e 0 00000 0]
35 3100328/,  0il Pump, Complete Set =« = « - - - i A ¢ i ) IEECICET o oo
36--0030711 4~ 0il Pump Driving Vorm Gear * = * * DX —LFF7 « + ¢ » ¢ o« ]
37009526/ - Screw(9/64-40X4.4) - + + ¢ ¢+ o FRT e o o o000 e )
38 120006 Screg(“ﬁ—leZ) T I NS T T BRSNS lh:;{i;. TR Sl S B Oy e 2
39 0090918 Suction Pipe =« = ¢ ¢ ¢« = « « « & & 1 F AP d SIS |
40 000413 Nute ¢« ¢ o o s o o o o oo oo o JLJulbAF o R oo oo o]
41 3100349 0il Nozzle for Worm Gear * * » =  HiNNA T+ « ¢ ¢ o ¢ ¢ « o]
42 3200231 Dustproof Plate+ « ¢« « « » -« s« sPEEIR s - < v c « 0 s s o]
43 0020533 0il Sight Gauge=* + * = = = * ¢« « » AN =T s s aaia e vl
44 0063217 0il Filter Screen Clamp* * + « » - JF BT « » = ¢ ¢ ¢ = ¢ o]
45 0063216 0il Filter Screen+ * » = » + » « < JFA A + v o » s s o o ¢ o]



14

VF3411

[VF3500




VF3500,3411-1 EXCLUSIVE PARTS . H7ETFIVERTS 14

Ref, Parts Amt.
Mo Ne Description M % Req.
1-1 3209106 Needle Clamp(48) =+ ¢ » « « ¢ o o s ff A e o o o o e 0 0 oo o]
1-2 3209107 " (G6) * » » ¢ oo s os B os e wesesas]
1-3 3209108 " (64).---..... 7 e s s 8 s s s s e o o]
2 091892/ Screw(1/8-44%2.9) =+ « ¢+ o ¢+ v o gbRY e 00 e w000 ]
3-1 0095586 ~  Presser Feet, Complete Set(48) « ¥z (#f) -« » = » ¢« =« ¢ 1
-2 0095587 g _y (55) s s " o leieui 4 e sl -l
3,-3{}@@558&‘ =Tr (54) . e " alte o, m e R |
4 001186 Screv(9/54 40)(7 8) ----- SRR | = &7 U R |
5 0095641 Presser Foot Spring= = * » » = » TR+ o ¢ ¢ o ¢ o 0 0 o]
6 005133 Screw(1/8-44X4.5) + « + + « + + ¢ J1 o= ) N L |
7 0095642 Retaining Ring = * = ¢ ¢ ¢ » ¢+ + AR TYU T e o 0 ¢ o o o]
8-1 0094800 Stitch Plate{d8M) = = = o = = o s« @FP o v + a6« oz 20 2]
8-2 0004801 " (56“)......--."...-........1
8-3 0094802 " (BAM) » + + # o o oo 8 B oo o s e o v e e o]
g 0093863 Thread Tension Spring Cap* * * * * RWMFN X ¥ ¥ /7'(.!:) R |
10 0090814 Needle Thread Tension Spring * * * RFFNAR =+ » « R LAECS |
11 0090071 Thread Tension Spring Retainer + * ZAMFNARXFY v L (F) -+ -1
12 000177 Balt o ¢ o siasc s s o v 0 a s Pl s 5o v o 4w ]
13 0031111 Tension Dise » = » = »+ « » s o > AMPFM e ¢ ¢ ¢ »5 « s ¢ o]
14 009835 Tension Post + ¢ ¢ ¢ « ¢ o o o o « SIFH o o 0 o0 000 o]
15 0030812 Tension Post Ferrule * « * ¢ « « « AWM FHERBL « = =« + - 1
16 0090856 Tension Disc Eyelet s = = « ¢ o o « SAIMLMAEH > » » * - 1
17 0090807 Thread Lead-in Guide * + « ¢ « » « ZFWFEHRE » « + ¢ « » 1
18 0094604 SealPlug°""""""mi’%"""""'-l
19 0063548 Seal Plug= » = * « * = * ¢ « » °'E§%""°"""‘1
20 0094616 Edge Guide(on the Front Cover) =+ « M5 M+ = » ¢« ¢+ ¢ o+ «]
21 000426 Masher = o s s ¢ o s s s 5 vo s Py o s o a v o s o
99 110103 Screw(M5-0.8X8) + o s o s v o » o T 2
23-1 0094871 Presser Foot, Complete Set(32) - (M) » « « = « = « » ¢ <]
23-2 0094872 " " (40) - - " e R PR
23-3 0094873 " " (48) +» - & e e D B
24 0094830 Presser Foot Spring* * =+ * * *» » TR ¢ ¢ » ¢ ¢ o 0 o 0 o]
25-1 0094961 Stitch Plate(32L) ¢ = = « ¢ ¢ ¢ o o $t4H > = o = » + « - se 0 s ]
25-2 0094962 » (40L) = + = + = - e D s e e e e ]
25-3 0094963 " (48L). o hete e e e e e e
26 0094615 Fabric Guide =+ = ¢ = = » o ¢ s cFFH AR o ¢ 200000 e o]
27 001228 Screw(3/32-56X3,2) » ¢ ¢ ¢« = o [l 82 R R R 1
28 3209010 Main Feed Dog+ ¢+ *» * -« e e T A .&%U T e s e 1
29 3209011 Differential Feed Dog* * * = + - ° ALY - |
30 0094321 Finger Guard Units =« = = « « ¢ » ¢« T ¢ Jﬁﬁ F(ﬁ) £ v v ow]
31 001900 Screw(1/8-44X2.4) = = « « = » sl e s e s w0 x5V w]
32-1 3208011 Stitch Plate(32S) » = o = ¢ = ¢ « s QHffg= o = ¢ o o o o ¢ o« & o]
32-2 3208012 " (40S) « + = » o o s o s s s o ses o0 oa ]
32-3 3208013 " (485) e e Sl e s i o wew ]



15

VF3500-PA




VF3500-PA EXCLUSIVE PARTS Y 7ETIVERSR 15

L) -
Ll o I U U S ey

Ref. Parts Amt.,
_Na Na Description i

1-1 3209107 Needle Clamp(56) =« + = + » « « - .« $PIERA » = o+« o > e}
1-2 3209108 " (64)---------n--.......‘..l
2. 001892 Screv(1/8-44X2.9) = = « « « + « c bR e v 000 v 0. ... ]
3-1 0095587 Presser Foot, Complete Set(56) °#?I.(ﬁ) T 0 e
3-2 0095588 " " (64) -« - =
4 001186 Screw(9/64-40X7.8) ¢ + + = » + -ﬂ;q{y © s s e e s s e e
5 0085641 Presser Foot Spring* + * « » « « T NR+ ¢+ ¢« o ¢« ¢« v o 4
8 005133 Screvw(1/8-44X4.5) « = = o ¢ ¢+ ¢ c PR e e 0 0 0000 . .
7 0095642 Retaining Ring = « = ¢ ¢ ¢« ¢ ¢ ¢« + IRy FYUH s ¢ o o o o
8 0093863 Thread Tension Spring Cap+ - + * « RWFNAXFY v F (L) - -

8 0090814 Needle Thread Tension Spring: * *« * RWF/NFK o « « ¢ ¢ ¢ « .
10 0080071 Thread Tension Spring Retainer + * RWMFARXF % v F(F): -
11 000177 Pelt ¢ o v o s o v e v v s v v v Taflihooe s oh 554
12 . 0031111 Tension Disc * ¢ « ¢ ¢ ¢ ¢« o ¢ ¢ « SAMTM 0 o o o o o 0 o o« o
13 009835 Tonslon Post * » & » » 5 + s o« HMEE L .y v ie s
14 0090812 ‘Tension Post Ferrule + » ¢ « + « « JaSgF e, . . . . .

15 0080856 Tension Disc Eyelet * « + = « « « « B FMApE - « + o « « « «
16 0080807 Thread Lead-in Guide * « « « ¢ « « BT ELIH - ¢ ¢ ¢ o o o
17-1 3208000 Stitch Plate(56) « = ¢ « o o « « o $HfF» o ¢ o o ¢ s 0 0 0 ..
17-2 3208001 " (BA) > = = 5 v « 4 « " P ok vo s oo hoe
18 3201016 Corner Sewing Sleeve * + = = « + - AR —T « o v o 0 0o
19 009142 Screv(9/64-40X7,1) « ¢ « » ¢ ¢ s o FRY e ¢ 0 0 0 0000w
20 3201014 Stitch Plate Support =« + = « « - « QHEEAIHR » ¢ ¢ » « ¢«
21 3201015 Cylinder Support + « « « + ¢ « « « YYVHTAE e ¢ ¢ o o o @
22 110036 Screw(M3-0.5X6.5) <« » ¢ ¢ ¢ s ¢ FRT e o 0 v 000004
23 1091051 Cylinder = * * « s » « s » » = L & s e
24 0010260 Vinyl Tube(4X2.5mm) + ¢ *+ » ¢« ¢« e E=—JusSfL T+ ¢ o o« ¢ &
25-1 3201011 Cloth Plate(Large)(56) =+ = « « « e kA X—e ¢ = ¢ ¢ ¢ o o o« &
25-2 3201017 " B (B o« v " st il as
26 3201012 Cloth Plate(Small) =« « « « « .« . '/J\jJ)‘(-—-- S e Gk i
27-1 3201013 Front Cover(56) « « ¢ « « « « « & o*‘jgg:\:j;,;\_.. T ol 2
27-2 3201018 " (64) « « + « « &« : " Sl e o
28-1 3209018 Main Feed Dog(56) « = + « + « « « - Bkl - - c e e e e
28-2 3208020 " (B x » sw soin 5= Ml =arn o v ie s w e

P ok ot ot st | e i it



16

VF3403,3403-11, 3503, 3503-11




VF3403,3403-11,3503,3503-11 EXCLUSIVE PARTS(1) YTEFNEASEQ) 16
Ref. Parts Amt.
_Na Na Description 5 Req.
1-1 0093241 Folder(for Type P) « « « « + « + « ERP) -0 e . |
1-2 0093242 =L @ Q) ¢+ 2 o ¢ o . . n (Q - el
1-3 0093243 n ( n R) ¢ ¢ o ¢ o oo n R) -« s s . 1
Y 0081736 Folder Clamp * * = = = ¢ + s & &« BB ¢ s o s 0 e 0 s 1
3 009932 Screw(11/64-40X4) =« + « « « « « & kR . . . .2
4 005554 Screw(7/32-32X6,5) ¢ + » + o+ - . IERT e o0 00 000 o . 1
5 0094245 Polder SUBRert »iic 4 siah & » s Lot I 1
6 0094246 Folder Support Fixing Plate * c ERBASEEER 0 0 0 - 1
7 140019 Screq("5—0_8x14) --------- _d::‘(/ ----------- 2
8 3201000 Front Cover s « « » « ¢ + ¢ ¢ o &« & AIBAZ A — ¢ ¢ ¢ s = o« o 1
g 3201002 Front Cover(Small) =« « « « s « « “}Eﬁ#-j:u\-— () s o o o o 1
10 110008 Screw(M4-0.7X8) =« = « ¢ o ¢ o o o LRI s o o ¢ 0 o 0 s v s s 2
11 0096277 Fabric Slide Plate = = - = = « « » WU « = 00000 o e 1
12 000426 AR T T S L YN T IR AL LY SO SRl S 1
13 110103 SC?GU(MS"O.&XB) ......... .1[:*‘:; ........... ]
14 3201003 Dustproof Cover s + ¢« = ¢ = = « « & BB A/ — ¢ ¢ o o o o o o 1
15 006227 Screw(M4-0.7X5) = « « ¢ « « o o IERT o e v 00 0000 o 2
16 0094235 Tape Guide Holder* ¢ « « « « « « F—=TH4 bmmﬁ s e el
17 110013 Screw(M4-0,7X8) « « + ¢ « ¢« » o« ERY e o oo c e e ?
18 190028 Screw(M4-0.7X10) + = « « « « « « IERY e 0 00 o « 4 ¥ wed
19 000547 PRLTEE JECELIRTER N el VI ROREIEN ) i e 5Ty e 1
20 0091709 Tape Guide(Short) « + « « « « « - o F—=THAE (ﬁ) """ 2
21 0091707 Tape Guide Adjusting Holder - . 5——7’#1'{ Fj‘il . « 2
22 001457 Screv(11/64-40X3,3) « + = « « ¢ HERY e o ¢ o v v s 0 s 0 4
23 0091708 Tape Guide(Long) =+ = ¢ « < » « « & F '.'f)‘f«( K (ﬁ) '''' -
24 000340 T PERPRE et s RS I DT SRR .9
25 3201001 Looper Thread Take-up Covers * « « HLAHN—=+ « ¢ ¢ ¢ ¢ « « & 1



7

VF3403

VF3503,3503-11




|F3403,3403-11,3503,3503-11 EXCLUSIVE PARTS(2) H 72T IIVEE S (2) 17

Ref. Parts Amt.
N M Description T Req. -
1-1 0094215 Presser Foot, Complete Set(32) - - - (#) - » « - - « - IR |
1-2 0094216 ] n (40) o e " R L |
1-3 0094217 " " (48) S " 5= 16 1A Las e e o]
1-4 0094219 " " (64) - - ” N Es AN e L 1
2 001186 Screw(9/64-40X7.8) + » = + » = o o fRU e o 0 0 e 00w e 0]
3 0091725 Presser Foot Spring= * * « « = » < /NMHTISR e ¢ o ¢ o o 0 0 o]
4 005133 Screw(1/8-44X4,5) + + » = + s« o (LRI e v 0 0 000000 ]
5 000220 [ock Nub =oe v o s s a ws s-m c gafd ok s aese s 5.0
6 003300 Adjusting Screw(1/8- 44)(15) s o o BAEERY s o s s e 000 e 1
7-1 0094281 Stitch Plate(32M) - R 12 vy w. v e ]
7-2 0094282 W (40@{) ..... A AE W e R e e e A v e ]
7-3 (0094283 /] (48“).........#......... . o}
7-4 0094285 " (64”) 2 o e W e o =wi e s s s a s e s o1
§-1 3208004  HMain-Feed -ch(3-2—*,-46,'4-8—,-55) R 2 R R R R RS |
8-2 3209006 I B 54) G e A, ek " e s s 3 s s s 0 s s 8]
8-1 3209005 leferentlal Feed Dog(32 40,48,56) HIXE!) ¢ » ¢ ¢ » o v e v o o]
9-7 - 3208007 - g - (54) - e e mtE st s i N |
14-1 3209107 Needle Clamp(56) =« + + = + = = ARE 5 | o SUNE SRR ST S U |
14-72 372049108 i (54)......... " e
15 001892 Screv(1/8-44x2,9) + = ¢« ¢+ » - soofbRIFe s s e s v a i ]
16 0093863 Thread Tension Spring Cap+ * = * * RFF AR F ¥ o /7"(.!:) £ sl
17 0090814 Needle Thread Tension Spring + + -« AFF/ AR » « - £ &3}
18 0090071 Thread Tension Spring Retainer - - RZAFF R * ¥ 97’(—F) ca-x]
19 000177 Falt s »a b5 » s 6wt 3 wec o s IglFE s s s cbvv e}
20 0031111 TensionDisc'---""'°';“'ﬁﬁ?ﬂﬂ"°""*°'2
21 000835 TensionPost""'"""ﬁaﬁ?ﬁ"""°"'l
22 0090812 Tension Post Ferrule + « = ¢« « « « ZAIWFHRBL - = « « = « « ]
23 0050856 Tension Disc Eyelet s = = + = + « « LM AE - B osc]
24 0090807 Thread Lead-in Guide = « + + - . -‘f@i%n#iﬁ g R
25-1 0094908 ‘Presser Foot, Complete Set(56) - - #x(#) - e s s 00w s]
75=2 00040600 ” ” (64) . ] 3 & 8 ebp-n % o |
26-1 0084821 Stitch Plate(S56M) » = « = « « - 'ﬁftﬁ' e as e ¢ %]
2620004922 w  (BAM) < -+ + - e e oo e e ¥ i iliaecs e e ]



i8

VF3409, 3509(1)




VF3409, 3509 EXCLUSIVE PARTS(1) Y¥TRTU (1 18

Ref. Parts Amt,
o _ Mo Description = Req.
1 3201073 Supplementary Front Cover Stop * * « * BiA/NA—AhysVe ¢« o« o |
2 110009 Screw(M4-0.7X8) D I TR | - 572 LT T T T |
3 3201071 Supplementary Front Cover Shaft(Long) « BIANR—# (&) - - - - - 1
4 3201076 Supplementary Front Cover Spring * ¢ * HiA3—/ K = ¢ ¢ « ¢ o]
5 0068202 Retaining Ring = * = »= = ¢ s o ¢ o s e ARG FYU T o o o o]
6 3201068 Front Cover® = » ¢« « = = + = « ¢ o « «HEgRHhs—0 ¢+« o]
-7 3201072 Supplementary Front Cover Shaft(Short) Ry A—#(&) » « » - - 1
8 160001 Screw(M4-0,7X4) =+ + + ¢ ¢ v o o oo bR e 0 0 00000 o]
g 3201070 Supplementary Front Cover Support s ¢« * FIAN—Effti « » = -1
10 3201069 Supplementary Front Cover s = « » * » *HAXN— ¢ ¢+ ¢ =« c ¢ o]
11 3201075 EdgeGuide"""°°"°"*§7‘Eﬁ"" DRI |
12 000538 Vaghor +5 9% » s S sv o s s e v e s uBd e o s v a8 57
13 3201066 Looper Thread Take-up Cover = ¢ = = + * BAFIN—= ¢ ¢ o o o o]
14 - 3201067 Side fovir 2 2 v = »orw sy s Y -E 3 PACC R D |



19

VF3409,3509(2)




VF3409, 3509 EXCLUSIVE PARTS(2) Y7 ETIIVHERALSS(2) 19

Ref, Parts Amt.
N M Description 0 Req.
1 3201051 Upper Knife Eccentric+ « ¢« « + = =« s EA AT R s v a5 e ]
2 160003 Sorew(M5-0.8X5) + » « s 5 o s s A v ks A T
3 3201052 Upper Knife Connecting Rod * + + + FAZAO Y K=+ ¢ ¢ ¢ o o s o]
4 120001 Screw(M4-0,7X14) = = + o+ o o + ¢ o FZIT = v o ¢ s s s o o 0 o]
5 0032799 Connecting Rod Pin = = = = « « « & EAZO 2R ¢+ o o1
) 160006 Screw(M3-0.5X4) « = « + ¢ ¢+ & ERY e o 000 o |
7 -~ 3201053 Upper Knife Driving Shaft Lever(Right) b X A#fRCE) - - - + - 1
8 005650 Screw(M5-0.8X14) » ¢ o « o ¢ o o o [FRI 0 o o 0 6 0 0 00 0 2
g 3201054 Upper Knife Driving Shaft Bracket * LA AEIT SHh v ks o ¢ o 1
10 120027 Screv(M4-0.7X125) » = « » s - « ¢ » PR s s a5 9w s 4
11 000779 Knock Pine+ =+ « » = « e wy b otle LRl Sn v B w4 e s 4
12 0093864 Seal Plug* + + « + » gﬁ%z
13 3200057 Seal Plug® * » = » s = = &« + & =« & ?.E#ﬁ ........ 1
14 0068202 Retaining Ring + « + = » & Tt 2 I‘\f?"’) ./5 """" S |
15 3200085 Bhacar & % » =45 sle o & ¥ siew LAl e b i1
16 3201056 Upper Knife Driving Shaft Bushing(Right) XA X#T » ./::.(JE) + 1
17 3201055 Upper Knife Driving Shaft Bushing(Left) EX 1?&7’/‘/1(2{{) 1
18 3201057 Upper Knife Driving Shaft« « - = - £ Xiﬂl °°°°°° 1
19 000171 TR oL W e e W . o Bl . e e e e
20 310041 OiIUick.............-‘;g;............l
21 000637 Seal Plug® = « = = + » = « ¢ o o & £t s S I S S S |
22 0077300 Pil Seal » v s s sid s 6 viw T 4 s LW =jl s s0°0 o6 4]
233201058 - - Upper Knife Driving Shaft Lever(Left) kX ABMBI(E): « + « 1
2% 000687 Dy et e Yo e Gy, & TN v wE e s e s 9
95 310042 BT ok = o o i e o e e M > vo xwow Vv min
26 3201060 Upper Knife Connecting Block + * « FA XL MAE « « « » » + 1
27 3201061 Upper Knife Connecting Block Pin * LA AEAEL Y v ¢ ¢« o ¢ o1
28 160001 ~ Screv(M4=0.7X%X4) =+ « ¢ + = ¢« o o J1= 3720 BE BRI ST SR
99 130000 ) FaE v s % F e e TR s
30 000243 0il Wick. = = « = = = v % v & s ow_ P 11 B TR SR I SO * v o3
ksl 310043 0il Wick = = = o o o = o ¢ o o o a2 o ¢ ¢ = 0 o & . .1
32 3201058 Upper Knife Holder =« = =+ + « + « = = 8- FELEN S T 1
33 160007 Screw(M6-1X6) =+ » « « « « = « « [ S R B P |
34 3201074 -~ Chip Guard » » * = + -« - oo o cHJHERRA c o 20 s w0 s e ]
35 110100 “Screv(MI=0.5X6) « » » ¢ o o o .. IERY e o o e s 0 000 0 2
30anrliObl i lippanalinifiasms o« ¢ ¢+ v c or s o LA T aws ia e iy xs]
37 006268 Serev(9/64-40X0.5) « + + + » + + - TSR 1
38 3201063 Lover Knife Holder =+ ¢« + » « « + » FRAZRSG s+ = o =5+ + o]
35 3201062 Lover-Knife= « » o« o ¢ + o o o TAR e+ o ¢ s s s s v o 1
40-  0085276- - Lower Knife Clamp =+ + = =« = = + « = FAZHIT - » + ¢ = » o o]
4 009150 Screw(11/64-40%X11) = « » + « « - - R+ o o s 06000 . 1
42 3120013 Lover Knife Holder Bushing * = * * FPAAXE T v+ = » » » + 1
43 3201064 Lover Knife Holder Bracket * * * * FAREB T SHh ok« « » » 1
44 120012 S NG00+ 5 5 v e . 9
45 0094582 Lover Knife Holder Locking Pin * * FAAE [EIULt)l °°°° 1
46 110009 Screw(MA-0.7%X8) =« = = « « = « « & tEfR e o o5 3 v s« 0+ s 2
47 0094574 Upper Knife Holder Pin = = « = - - EZXEGE s v+« +5 + s 1
48 001457 Screw(11/64-40X3.3) = ¢ « = ¢ « BahL/ s = o v s 5 s 3 o s 2
49 0094562 Bollip v oo s o+ v 55 7 s+ HG= 1 » ¢ ¢ =9 5 ¢ »5 > 2
50 001892 Screw(1/8-44X2.9) + » + « « » o« . [ &2 |

51 0094577 Upper Knife Spring *« = = * =« = + -« ot e - 1



20

VF3408, 3509(3)

12—
VF3409
17-1
BT, oo
17-4 ? /23

BEBY
AT

3
L
W{(«rﬂ

e,

&




VF3409,3509 EXCLUSIVE PARTS(3)

Ref.
Ne

D oo ~J N N GO D s

28-1
28-2
29-3
29-4
30-1
30-2
30-3
30-4

31
32
.33_-3

33-2-

34-1
34-2
35-1
5

Parts
Na
3101450
180020
0094533
110013
000530
180021
180022
300100
0095269
000669

000206
0085270

005604
0095296
0095272

001892
0095313
0085314
0095315
0095737

006010

0091725
005133
0085266

001228~
0095268

001230
000220

003300 -

3209100
3209101
3209102
3209105
0095260
0095261
0085262
0095736

3208012
3208013

0095316
0095317

3208107
3209108

0095278
20095279

001186

YTETFNVERSE@E) 20

Amt.

Description i £ Req.
Hond Covpr -+ + = b 5 ¢ & s 5 v 2 Ay RAN—¢ ¢« 0 o0 0 o4}
Screw(M4-0.7X8) = « ¢ + ¢ ¢ o ¢ ¢« LR e s 00 0000w ]
Tape Holder* + « = « + ¢ « + o ¢ e F—FEI . v e 00 v v o]
SCPGU(H4“0.7X8) e T e -E;}\i}'- s s s 0 s 2 s s e s ?
Washer-'--'°'--'----’)'-y‘:/-\v-------'°'4
SCI‘EU(H4"0.7X12)‘ “ e s s o & J_t:;{jo A& - e 5 -1
Screv(M4-0.7X12,M5-0.8X21) =« « ¢ (bR + o o o « o & s o]
kaﬂSwMg%%a-----o-ﬂh%g;yy-----..2
Tape Guide Bar Holder* » + ¢ ¢ ¢ ¢ FF—FF)N—f+ « ¢ ¢ « « » o]
Washer = = ¢ ¢ ¢ s ¢ o« s o o o . .lj.ys‘/u?. ..... o % .1
Nut““"*‘"'“*")‘)}*-""' ....2
Tape Guide Bar * * = « = ¢ ¢ ¢« ¢« e F—FPHALARNA—(E): - - -1
SCFBU(11/54-40><5.5) ....... J.f.‘.-'*ﬁ/ T Tl e e 1
Tape Guide Unit+ » « » = « = + - CF—THAREE) e v o]
Tape Gide = »ot- s 2 50y v o s F—FHALEK » .....:._.1
SCFEV(1/8_44XZ.9) - iEasce e e _[h:?\;/' + s = ® 8 3 8 ® @ -3
Presser Foot,Complete Set(32) « « T (#) - = = « « « « =« « ¢ ]
" /] (40) = « = 7 1 o s o o s s 0 o s s

# " (48) + - DT e P e ath e e e ]

n ] (24)-;. 7] A R |
~Serev(9/64-40XT.8) « « + ¢ ¢ ¢ o ¢t FRU e 0 00 0000 s e ]
“Presser Foot(Small) Spring <« « = + /AT (K « ¢ o ¢+ ¢ o« 4]
~Serew(1/8-44X%X4.5) + « » + « o+ s BRI e e 0 6 e e « 1

Presser Foot Spring= + » ¢« + -

Screw(1/8-44X4,5) =« = « « « « « demtliais e o« viaie 3 1
Presser Foot Chip Guard+® * * = « « Fy S H—FK ¢ ¢« « ¢« « « . & 1
Screw(3/32-56X3.2) =+ + « + o o« SN R e 1
Presser Foot Tape Guide+ ¢+ + + - - HMITF—FHAE: » ¢« s o s 1
Screw(3/32-56X3.8) ¢« + « « ¢+ .« & dERIES e v s e s s e 1
~loek Nut-+-= « = = 2 ¢ = 2 & & « = Dy?‘j“-y !»\ ........ 1
-~ Adjusting Screw(1/8-44X15) + = ¢ « BEER T + + + o = o o 0 o . 1
Needle Clamp(32) « = + = « = o ¢« «fffbd e ¢ o s o o o o o o o]
# (4(}) ......... ) o &n w e .« s o]

» (48) ....... . s u = e = .1

4 (28) « » = ¢« ¢« = o « & et s e TR o e 1
Stltch Plate(SZ) ......... QHE S W R N e P e i
" f40) + % > ca 2 vk« - 3w s Baw s 4 A 1

# (48) = = + ¢ =+ o o . . ” Rer el oo AR e L 1

# (24) RS e e e - e + = = .}

Hain Feed DQg --------- + » &%U * & o8 5 * " » . =1
Differential Feed Dog = = « « = = ~Hikl) = ¢ = = « ¢ « ¢« & —
-1'P?esser ?e&t, Complete Set(56) - - #Fz:(ﬂi) ---------- 1
== = = = = > s i oo 1
Needle Clamp(Sﬁ) SRR ﬁh}_—_;ﬁ. ........... 1
/4 (64) ......... E— 5 % 5 %% 3 & 3 % 3 1
s : — |

'Stltcﬁ Plate(56) » - = - - -

B (64) ......... )



21

VF3409, 3508(4)




VF3409,3509 EXCLUSIVE PARTS(4)

Ref. Parts
Mo Ko

1 3201086
2 120013
3 120019
4 000652
5 3201091
6 110016
1 3201090
8 170026
9 300100
10 180012
11 0094201
12 000335
13 004169
14 190005
15 160001
16 3201088
17 2100218
18 0095027
19 160003
20 3101372
21 3201087
22 160007
23 120018
24 000541
25 3201093
26 3201085
27 007621
280095061
283010022
30 0095066
31 0095067
32 0085063
33 0095062
34 003635
39 007645
36 0095065
37 3201084
38 3201083
39 110002
40 190034
¥ Ref.No.

41 to 63

4757 IIVERA SR @) 21
Anmt.
Description 7 Req.
Clutch Bracket « ¢ = = o o = o » & TSk g e s e e AR
Screw(M6=1X15) ¢ = « « = = =+ « J1 55 20N I R A .1
Screw (M5—1x35) ot ot L 1 e e e e e e _IJ:;‘{\:‘/' AR AYAR TR TR A AR TR 1
KnockPin-------'°----}y0t°>' R TARA R VARAR )
Clutch Cover Hinge <« * = = = + = = NS9FhNn—kY - .1
SCI‘EW(MQ‘O.?X]_S) --------- ltq'\y S VRN NS T e L A el e 2
CUEER COPRE, N R L AR DIy FhHN— R |
Screv(M4-0,7%8) =« ¢ ¢ » » ¢ . 1ot S0 EE ORI SRS |
Conical Spring Washer s + « = = = = MANRT % . -2
Serev(M4-0,7X3) =« =+ v s s oe o e ERY e o e e e e e 1
Clutch CoverLatch Spring = * = = * DS o F HIN—INR .1
Natre s o e e o o o N et N T e e 'j_‘) I\ ------ . e 2
Serev(0/64-40%8.2) + o - o v o = e JER T e e e e e e e ae 1
Screv(M4-0.TX5) = « » o ¢ s o v PR R o 0 v e )
Screw(M4-0.7X4) « « ¢+« - - R 5 At RS R
RollerShaft-'---"°--'U—:jﬂl'---°--°-°1
Thrust Ringes * * * ¢ ¢ o v o ¢ o ¢ ;(71]\IJ_/J ....... 1
Retaining Ring * = * =+ =+ ARy YV R
Screw(M5-0.8X5) =+ « ¢ ¢ ¢ . Fr-2 A R R
Roller Shaft Bushing < = « * = * °* O—S8 T yisas = 3
Clutch Plate Stop Pine = e o o = ¢ 225y FRENIEAE .1
SoreviMA=0L TR e s e e R e e e et ]
SCFGU(H‘I“O.?XIO) ........ 'JJ:?“‘:/" S B e i e S 7
Washer ¢ e sud s s e e 80 e e e B R R AR AT AN B AR N |
Clutch, CompleteiSer. s woe 2ims DS oF (M) o0 1
Clutch Plate(Right) = = = * = = = ° BT PR G s e i 1
Screw(9/64-40XT) = = = » o o s e Bl o0 072 BRCRIC R B SRR
TR PRI VR AN RN . SR BT AT RE T R TR
Clutch Spring(Thick) =« « = = = = ¢ D3gFRR(k) = oo 6
Clutch Spring Seat™ » » « ¢ ¢+ + ¢ ° NS5 FNRE e+ v o0« B
Gluteh:Roller s tssat e wudseiie e L I B R 4 N A LA 6
Clutch Sleeve Collar =« = = <« ¢ = ¢ DI9FAN=TIEAHNI— "1
Clutch Sleeve > < t¥aite poie e ghe S5 J?xu 7’ ...... 1
Screw(1/4-40X6) =+ « o = ¢ = = o o ERY e o o oo T S
Screw(lfd-qoxa) ......... LL»?\") ........... 2
Cluteh Spring(Thin)s « =« « = » « ¢ 25w FNF () - -8
o3 VT o 1) e NS S R T R R S DS uFIN— e » o o s o}
Clutch Lever Pin Adjusting Plate - SEiF L —h <« = ¢« 2>« o1
Screu(M3—0_5)(5) D e R . l]:;i"\:‘/' ........... 2
Adjusting Screw(M4-0.7X69) + « = « WHIAR ¢« » « 0 0 2ve 0 1

----- See the following page.




21

VF3409, 3509(4)

» %
=

\ M

<R
,._\::‘\\\\\\\\ M

- L RN
o)




VF3409,3509 EXCLUSIVE PARTS(4) 72T IVERES @) 21

Ref. Parts Amt.
_No Na Description ; i £ Req.
41 2100267 Collar « ¢ * * » = & & « & &+ & & = FHS— o 2 = s = = L T |
42 3101452 Tension Roller Holder s « « =+ =+ - - TR sats e e Ay ]
43 3101451 Tension Roller Holder Bracket: + - B—2H T3 v b« » + -1
44 120006 Screv(MB-1X12) + = « ¢ ¢ o o o o o« (PRI s s 2 o v s 0 s 0 s o4
-45 3101380 - Tension Roller{lLarge) * + = = = - - O—5(K)e » » = ¢ ¢+« o1
A==l 5000 == BorewMi=0s M) > =+ o o o ¢ s s JERT e e b 0w o0 s s0= o §
47 3101374 Tension Spring Holder * » = ¢ ¢ » ¢ INREH = o = = = ¢ o o 0 1
48 110009 Screw(M4-0.7X8) = = + = = ¢+ o & fior SR SRR SR B B
49 006543 Toirision Pogbet = > » = <o & Seo s s TS S . sty
50 3101373 Tension Spring = *= * = = = = = =« = -y A e S L 1
51 000182 Adjusting Nut s = = ¢ « & = « « « ﬁﬁ'ﬁ—f.y},. S arar e -2 a5}
52 3101375 Tension Link Shaft = ¢ = * ¢« ¢« « s A=V - ¢ = » « « ]
53 3101376 Tension Link * * * ¢ « » ¢ o o ¢ s Q=30 ¢ ¢ o o 2 s« o]
54 3101377 Roller Shaft(Small) - = - - - e SRR 1
553101378 - Tension-Roller(Small)-Unit + - « O—=3(0CN)(M)+ - » - = - ¢ 1
56 0094553 TapeGu;de"""' ss v s FTfH LR s 20 05 s 0 o]
57 110013 Screw(M4-0.7%8) - e o o o o s R v s s b s v 2
58 000530 Washer'***-e---'---'*'?)./? ........ S
59 0094556 Tape Guide Washer * + = + = « « = « F—=SHA KT oy s o« +]
60 0094557 Tape Guide Nut ¢+ ¢ » ¢ ¢ s » o o + F=FH A RKFo ks e ]
61 001196 Screv(1/8-44X6) = = = » o« o o o s LR s o s o 0 20000 o]
62 3101454 Tape Guide Bar Stop- = * * * = = - F—THAEHN A=A ysi- -1
63 000538 Vadhor 4 & fvtdom ey o T R e e e ]

¥ Ref.No. 1 to 40 +-<-+ See the preceding page.



22

VF 3409, 3508(5)

/ hEAY
\
N

X

O\

s

N

\

-




VF3409,3509 EXCLUSIVE PARTS(S) HTETFIVERABGG) 22

Ref. Parts Amt.
No No Description i £ Req.
1 3100625 Clutch Lever Shaft Bracket < = * * 95 9 FUN—MWT I35 v b -

9 120019 Screv(M6-1X18) « + + « « o o o o o JFRY ¢ o s ¢ o s s o o0 o4
3 000779 Knock Pine ¢ o v e e o o e 0 v o 0 Jy e o oo 0 0s 0
4 3100006 Seal Plug* » = * * » « o v o s o o FEH e ale v o o v s 0 o s o]
b 3100626 Clutch Lever Shaft Bushing(Left) « 2S5 v FUNX—WT v a (k)1
6 0065398 Clutch Lever Shaft Collar+ + « *» * 23w FUNR—@HF—-+ ¢ -1
7 009604 Screw(11/64-40X5.5) = » o o o « o FRY e o ¢ 0 2 000 s o)
8 3100604 Clutch Lever Shaft Lever * * * ¢ = 25 9FLN—#lig: » « - « 1
¢} 160007 SCI‘BU(HG“]XB)"""""_Lt:;“‘/-"'""""2
10 3100607 Clutch Lever Shaft Bushing(Right) * 23 o F UL N—WT » > a(H)1
11 0065395 0il Seal =+ « ¢ o s o o v v o o 0 e LIUV—Jls o 2 o0 0 oo ]
12 3201081 Clutch Lever Shaft « + « e ¢ v s ¢ B F 9 FLN—ff« ¢ ¢ o 0 0]
13 3201082 Clutch Lever(Right) - ¢r s s DS yFUN—(FF) e o ]
14 120012 Screw(M6-1X%20) - R RN | o> 372 ISR R SRR RO |
15 000306 Nute » » ¢ 2 s « e s s 0 oo s e oFuhes oo oo on]
16 0060109 BallsStud™ = ¢« ¢ » 2 ¢ o0 ¢ 0o o HFyF -y KR » ¢ 1
17 0063335 Clutch Lever Rod . * + ¢ » » ¢ ¢« ¢+ « JFuFpN—py K« o]
18 001174 Screv(9/64-40X10,3) + + =« ¢ o - IS DA R
18 000356 Nut (Left-handed Screw) =+ ¢ = ¢« ¢ + S o R(ERT) e e v s ¢ o+ ]
20 280015 Red-Commestion == » = ¢« « o cc o O KEGH  « « 0 0 o <0
21 R e e 3 1
22 3201092 Clutch Lever Rod{(Front) = = <« « - 97;?[/)’(——:1, K@D - -

23100003 I e & ........1
24 000613 Hasher------'-°'---"J-y"/-v--°---°°'-'2
25 0065402 Clutch Lever Rod Sleeve: ¢ * « ¢« + 25y FiN—pOo FAY—=T1
26 3201083 Clutch lever Pin .» » « ¢ = = « ¢ - JF55F A « o o]
27 100018 Wing Nut = = = e e ¢ o o o o ¢« o e FagiFoyphe s e oo o]
28 0032921 Clutch Driving Rod Pin ¢« ¢ = « ¢« « IS uFOau RV e =+ « o]
79 160001 Screg(“4-0.7x4) R e e e -_Lt:;(:‘;. e e [ A
30 3100602 Clutch Driving Rod < *« = ¢ ¢« =+ « D50 FOoRe v« o 0o ]
31 3100182 Retaining Ring = % * s ==« =% AR YT« oo o0 o
32 3100623 Roller Bearing = * + ¢ = » + « » ¢+ =—RHIeSFI I « v« « 0 ]
33 3100603 Clutch Regulator, Complete Set * *+ 2 S FWEHBEE) » » = » + 1
34 3100601 Cluteh-Becentric « » + « « - C e DSy FTREL e v eoe o]
35 3100600 Clutch Regulator = = + « « « « « . D5 FH/EGT: » - ¢+ » o1
36 160003 Serew(M5-0.8X%5) ¢ = + « o s s bR e v e T e a v aw ]
ST 180007 Adjusting Screw(M5-0.8X6) + o «  FHIR ¢ = » ¢ ¢ ¢ 0 o o o]
38 120008 — Screw(M4-0.7X8) -« « ¢ « » ¢+ - . s s v e v s w0 s ]
39 000530 -Sp-ace[-----------.-..1;\"—4}.-..-.-.--1



23

“EUS” DEVICE(2)

VF3103 VF3503
38-1 =
%3 %




“EUS” DEVICE(2)

Ref. Parts
Mo N
1 3201107
2 3201104
3 120011
4 1200069
5 000528
6 000011
% 0060248
8 001175
9 0082288
10 005115
11 (0082286
12 0092287
13 003638
14 3201106
15 003670
16 3201105
17 000538
18 002308
18 006245
20 0092283
21 0082283
22 004440
23 0092285
24 005550
25 000530
26 0052294
27 0092292
28 000498
28 0082281
30 005512
31 00822393
32 003635
33 3201100
34 3201101
35 (4092298
36 004314
37 3101450

38-1 0082324
38-2 00892325
38-3 0082326
39-1 0082330
39-2 0082331
40-1 0092327
40-2 0092328
40-3 0092328

41-1 0082332
41-2 0092333

“EUS”3EE (2)
Description T
Cutting Device, Complete Set - + « B R 4GE (M) - -
Cutting Device Basement » ¢« ¢ = ¢ ¢ Ao REER - -
Screw(M6-1X18) ¢ » o ¢ o o ¢ ¢ o o (PRI e o o s o s o s o
Solenoid + « * °* - N PP & S . :
Washer *» ¢ ¢ = s & s & ¢ s o & & » '7_}“/"‘2" P

Cord Clamp(3N~-95.3) =« « » « = « . I—RK2S52F - -
SCPEW(9/64_4OXS)' LSS PESLISS st San BT 'J_]’_‘_;‘f\::/' A e

Cutting Knife Connecting Lever - - ﬂ‘?ﬂm --------
Scréu(1/4'28><1g) """ e S e ) lj:X\:y s @« & ® 4 & ¥+ & &

Nut--n-o ooooooooooo ‘j“.y}\ ------ 4 8 & @

Sliding Block = = « ¢ o o ¢ = « o « fHEY. < o o o o & o o o
Sliding Block Pin+.* » = « ¢ « < - fHEaRE . - - ¢ =

Screu(ll/64—40>(4) LS S s B T ‘J_t;‘ﬁ:';- e s ¢ & & + & & o

-

Upper Cutting Knife Holder - -
Screw(7/32-32X6.3) + = = o ¢+ o ¢ o LRI e o o0 .0
Upper Cutting Knife+ = = » = = = « H B (k)

Washer = = = ¢ ¢ 3 & & ¢ 2 & & » e T wpd/d o 2 2 0 2 0 s o s

Screw(11/64-40X10.4) » = = = = = ¢ FRF e ¢ « s o
Adjusting Screw(11/64-40X11.5) « - IR = « = = = + =
Upper Cutting Knife Holder Shaft <« A1 v & (E)RjL¥8g- - -

AR (E)RIVE < - o e e

23

= o
I_cga
(=2 d

° o ' L] Y o - '
et el e = L s B S R

» » -

» - » ] ®

P -l e T el S R L A

Cutting Knife Covers +» = = = = = - o BAIN—e ¢ = 2 s o o o i

Screw(11/764-40X8.3) « » « + » = « LogKTF o v o s ¢« & ¢ »
Lover Cutting Knife+ « » = « = « « B (F) e = = » « =

Screw(11/6440><13 5)' e s s e o s bR 000 oe e
Washer + = = - * s s s ks e R
COllﬂ[’"""""""?J:ﬁ"— ...... P

Press Spring = = ¢ * = = ¢ » = s o ﬂy&(t)ﬁy}{z‘\. 5
Washer * ° * ¢ = + s s ¢ s ¢ s o s TPyi/l + o s s 2 = =
Return Spring* = * ¢ ¢ » ¢ + & « & 73)5!(_];)@_/)\:5 . .
SCFEU(11/64‘40>‘:3) e B e j_]:? > & @ . =

L L] o L]

Return Spring Latche » = = ¢ « « « JNRXPH e « ¢ o ¢ o ¢
Screv(1/4-40X6) + » = = » » ¢ o s FRI v o 0 000 :
Cloth Plate(Large) e oo s s s RKHIN—r o e o0 e e
Cloth Plate(Small) + « = o s s ¢« s JhFHN— ¢ ¢ ¢ « s s o »
Fabric Guide « » = = ¢+

screg(1/3~44x5_5) — ﬂ:;%/. e s
Head Cover = = ¢ +« + - s s s o0 s e A KRH—=- ¢« ¢ o o
StitchPIate(SZ)~=~'--'--§f‘ﬁ'-------'-

e e s PRI s ¢ v o5 e s

L » L3 L o L [ L] - - @ - o
Lol comdlll doneefll viion L e P e S e B SN

possats

i (40) ® & & & & @& = = i (= S e es e e e e e S e 1
=

i (48) ooooo 4..-”--..---.1‘-

Stitch Plate(56) + « « = = « = & G « =« = = ¢ 2 s 0 s o s . 1

" (54) ey e e e e
Stitch Plate(32) « « = « « « « « & GHi - = = = o o . ——
i (4{}) 8t % -6 & &% J e 4 0 v e
W (48) e e % % " % . »

Stitch Plate(56) =+ « « » o« « « o & Qi « « 5+ i s 4 o
" (B4) = + o » & = o o % 535 - & 2%



24

it
AL
[




THREAD STAND & TAPE STAND $NEBERBUF—TAAVE 24

Ref.

=

!
P -

W oo =0 W O R — —

[

§2
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36

Parts
Na
0099056
0099048
0099057
0099058
0099060
0099059
000147
000148
0089061
000149
000150

0039062
000151
000152

0093063
000154
000153

0099030

0099031

0099064
000156

0099065
0099066

000157
0083067
0089068
0099069

000158

000159
0033070
0089071

0063031
110028
0094304

——— e —

0099050

Amt.

Description i £ Req.
Thread Stand, Complete Set(5 Spools Type) kiZ# (#) (SAHA) * 1
" " (6 " ) o (n)(6 v )1

S 1 R B o 0 o R o 0= T (A i 9
Column Pipe(Upper) + = ¢ + = « = « ATLNLF (L)« + = = ¢ o
Thread Hanger(3 Spools Type) * + « ALy KNAVHGBERA) - -1
Thread Hanger (2 Spools Type) - + ¢« Al 2 !\i\Jﬂ(zﬁ'f‘Fﬁ) ¢/}
Screw® © ¢ * = ofwl ol I el al jel [o [0 .Lt?‘ ....... . |
Washer = = ¢ = ° sl jwdfnlfef id a 'jj./‘\’ o fe | aipl e lef ofie|d @
Column Pipe Connector' e e s e e AFLNA 7°ﬂg$ SIS |
Screw*® * * ° °* N S iwl wi el ey 'J}_’.?/ FREDE il fof T3 130 ]2
Nut e Te g = da logmiied I e = i ""TJ"‘ .........']
Thread Guide Holder s = « < ¢ « « « ARARIVA « = <« ¢+ - - e 1
Sorey ® * * c * s s e ss e e s e Lt:i"./—"""""l
Nut""""'°"°"‘f)l~ . aihlielele bl 2
Column Plpe(Louer) ----- « e e :I-pAJ\{ 7"(’F) PRIRRARARIN
Washer = ¢« ¢ = o et e e e\ e e .17)_/.\, -.....--..2
AR TR R TR AR RAR SR TAIRE TR AR R R —j-} ]\ ........... 1
Thread Guide Bar * = = ¢ & * = ¢ ...f\%mﬁlﬁ ------- « 1
Thread Guide Bar Bracket = = <« * * o33 - NUNCIC O L 1
Thread Guide * * * = = ¢ ¢ * ¢« ¢ ¢ liﬁ%}};] SRR AR AR AR SO0
A A A A A AR AN 9
SpeolCushionrs tatans uueecs AN S )Db,-/ :/-----5
Spool Pin* * * = * » B I RN Sy |V « o s 0 0§
Spring-Yasher:ei2aimners ety -7\7"),/59;/1\'- SRR
Spool Mat * = ¢ e wieie e e b S e | Ve ) 2 AN . e 2§
Spool Seat Disce * « = » = = R i‘-b-ml R T S PR A B R, Y 5
Spool Holder Stay ¢ * « « * o = ¢ ¢ AT —=WRWE L - ¢+ * 01
R N R T T DA T R
Wood Screw <« ¢« » = ¢ » s ¢ voe v B ORI e e e e R |
Spool Holder(3 Spools Type) = + ¢ * A S =R QARA) » 1
Spool Holder(2 Spools Type) « * * « AT —) Uik (ZARH) - -1
Balt Cover = & o » s s v oo r s e JUR AN e s e v ]
Screw(M6-1X46) « » = « » = o o o o ERT e s a0 s a0 ¢ o2
Elastic Tape Stand (VF2409,2509) « « TLF—FAZ UK > » ¢ » ¢ 1
ood Sorey =t v Pt e me e KR cawa e e 3
Knitted Tape Stand(VF2403,2503) + « AUYPAF—FAZ /R - -]



Z5

EXTRA PARTS

VF3400 “L” Type

VF3500 1”7 Type

VF3409  “L” Type

2

751

with Tape Guide

13-1
13-2
9
@

with Tape Guide

8 %10 %"12

i




EXTRA PARTS
Ref. Parts
Na
0095480
0095491
0095492
0095483
0095484
0086041
0096042
0096043
0063318
0063319
0063320
0063322
0064041
0064042
001186
0063280
3007029
3007030
0095641
005133
0095642

=
g

{ ST St Pt i |

i

T T e

.h.h.b-'bbwciowrémv—ao—-m

1
O G Wi G D e Gl B0 b N e Gl D b

P et

11 3000009
12 001228
13-1 0085730
13-2 0095731
14 0095728
15-1 3209014
15-2 3209016
16-1 0094210
16-2 0094211
16-3 0094212
17-1 0094301
17-2 0094902

18 0085365
13 0095366
20 0095367
21 004182
22 0093981
23 3208007
24 3208016
25 0093982

¥ Ref.No.26 to 37 =+=--

Amt.
Descriptien & £ Req.
Stiteh Platef32) = = « & + ¢¢ e o BHE s ¢ v e s 0 os s S
" (40L) » = « = « = « ¢« B e nn ew ¥ ]

" (48L) » = = ¢ « = + o Bs e s et e 1
Stitch Plate(56L) = « = = « « « « « §}ff - ‘ S ‘il
# (64L) = » = = - . . noo. Er e S 1
Stitch Platel3l) == «r = e 2K - . . 3]
" (A0L) ¢ = = » & = o ¢ « B v > ke ke d =

" (48L) « » = « = = T o e 1
Presser Foot, C. Set(32)(2 Needle) wo () (2R - » - - - 1
i n  (40) ] no» # el )

" n (48) " noon o 1

” # (64) # RS msss TEas o= 1

" »  (56)(3 Needle) »n (thﬁm) e}

H n  (64) W B . s s ]
SCFGU(Q/GQ'QOX?.B) ........ ﬂ:*:‘)’ EeA e - e & 1
Presser Foot Spring= + + = * = = s /NHITINR ¢ + ¢ ¢ = ¢ 0 0«7
Presser Foot, C, Set(40)(2 Needle) M- (#) (H A KfF&E) - » - » 1
" n  (56)(3 Needle) » n P =
Presser Foot Spring+ = = = = = RV SRR |
Screw(l/g-—44x4.5) « s s 8 e 3 . ‘Ltj\\;}' s s s s s s 2o v s ]
Retaining Ring * ¢ » * ¢ = ¢« ¢ ¢« « AhwFYIH - ¢ 0 2 02 ]
Tape Guide = ¢ ¢ = » ¢ ¢ = ¢ ¢ o o F— —FHALK |
Screg(3/32 55)(3 2) ........ lhj'\x‘/.l ---------- i

Presser Foot, C. Set(40) (2 Needle) ¥ (M) (H A ng) |
7] {66} Needle) #» » ) —
Tape Guide + + « = = « ¢ e s 0o 0o o F—FHLE e o 00
Main Feed Dog (32,40,48,56) « « + - #ikt = = « « = « « + =
" (64) - - e as s B s e s
Stitch Plate(32) « « ¢ « s ¢ o + » SR - - - - = 1
i (40) » = » = - . . B os e a e e 1
” (48) > = s PE=rer s b e |
Stitch Plate(Sﬁ) ------- e » ei—*ﬁ- = . = s s s s}
# (64) * % & 5 > & & 3 & I s s s s w |
Folder(Left), C. Set * « = « « = » Eﬁ(;‘_ﬁ) (#) - S |
Folder{Left) « » = = » » « « » W) - ]
Folder Chip+ = * = = = * ¢ = e s FHF L 00 ]

Screw(3/32-56%x2.5) « « - -

Stitch Plate(Single Needle) * -

Differential Feed Dog* -
Main Feed Dog+ *= = = °
Presser Foot, C. Set

See the following page.

1 o S 2R Fe i -}
?’r#&(lﬁﬁm) e x < s}

00 H;J%U ------ 1
e 58 ) R . 1
....... ﬁil(g) s s & s s s s s o]



26

EXTRA PARTS

VF3400 “L” Type

VF3500 “L” Type

VF3409  “L” Type

Hinged Type

AbhAEDp
VA NS
DN BN = bl e

@

8

%)
<

13-1  yith Tape Guide

/
\w-'
g

AR 33712

5> 14
5

VE3503




EXTRA PARTS ¥§E SR 26

Ref. Parts Amt.
N N Description dn £ Req.
26 0094093 Presser Foot, Complete Set(56) » T (§H) » ¢ = ¢ o « ¢ « o ¢ o]
28 3008020 StltCh Plate(sﬁL) """"" %i'ﬁ L e S e e e s o -1
29 3101224 Fabric Guide(Left) = » « « = + « « WALl >~ 5 o ]
30 3101223 Fabric Guide(Right) = + + « « » » - WHAER) -+ » > =« + 1
31 110054 Screw(M3-0,5%X3.5) <« ¢ ¢ » « o » . ERV v v vv s v v s v
32 3209000 Main Feed Dog(32,40,48,56) + + = » f832U ¢ + o = o o o s = o
33 3209001 Differential Feed Dog(32,40,48,56)  RIZEYU =« « » o s o o o o a1
35-1 0093351 Needle Clamp(32) (2 Needle) +« + « < $tiEA(2ASHMH) » ¢« < « ¢ ¢ 1
35-2 0093352 n (40) " S e " S et
35-3 0093353 " (48) " c e e e T 1
35-4 3009101 " (56) n G i
35-5 0093355 " (64) n IR R " R |
35-6 0093357 " (56) (3 Needle) w3 HRER) s 1
35-7 0093358 " (64) " A T 7y 1 1

¥ Ref.No.l to 25 sec»- See the preceding page.



